# UNCLASSIFIED

# AD NUMBER

### AD383336

# **CLASSIFICATION CHANGES**

TO:

### unclassified

FROM:

confidential

# LIMITATION CHANGES

TO:

Approved for public release, distribution unlimited

# FROM:

Distribution: Further dissemination only as directed by Commanding Officer, Army Materials Research Agency, Attn: AMXMR-ATL, Watertown, MA 02172, JUL 1967, or higher DoD authority.

# AUTHORITY

ARL/AMSRD 1tr, 28 Oct 2005, DA Form 1575; ARL/AMSRD 1tr, 28 Oct 2005, DA Form 1575

THIS PAGE IS UNCLASSIFIED

# UNCLASSIFIED



THIS PAGE IS UNCLASSIFIED

#### AD- 383336

#### SECURITY REMARKING REQUIREMENTS

360 5200.1-R. DEC 76

REVIEW ON OF JUL 87

# SECURITY MARKING

The classified or limited status of this report applies to each page, unless otherwise marked. Separate page printouts MUST be marked accordingly.

THIS DOCUMENT CONTAINS INFORMATION AFFECTING THE NATIONAL DEFENSE OF THE UNITED STATES WITHIN THE MEANING OF THE ESPIONAGE LAWS, TITLE 18, U.S.C., SECTIONS 793 AND 794. THE TRANSMISSION OR THE REVELATION OF ITS CONTENTS IN ANY MANNER TO AN UNAUTHORIZED PERSON IS PROHIBITED BY LAW.

NCTICE: When government or other drawings, specifications or other data are used for any purpose other than in connection with a definitely related government procurement operation, the U. S. Government thereby incurs no responsibility, nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use or sell any patented invention that may in any way be related thereto.



Copy	No		
.AF		 	
SECRET			

AMRA CR 66-08/3(F) (ARL Project No. 39.018-026)

# DEVELOPMENT OF HEAT-TREATED COMPOSITE STEEL ARMOR (U)



AMRA CR 66-08/3(F)

FINAL TECHNICAL REPORT

S. J. Manganello G. C. Carter

July 7, 1967

Prepared By

UNITED STATES STEEL CORPORATION APPLIED RESEARCH LABORATORY MONROEVILLE, PENNSYLVANIA

Under Contract No. DA-19-066-AMC-336(X) OI-19-066-D6-01885(X)

This Document contains information affecting the National Defense of the United States within the meaning of the Espionage Laws, Title 18, U. S. C. Sections 793 and 794. The transmission or the revelation of its contents in any manner to an unauthorized person is prohibited by law.

GROUP 3 DOWNGRADED AT 12 YEAR INTERVALS: NOT AUTOMATICALLY DECLASSIFIED DOD DIR 5200.10

In addition to security requirements which must be met, this document is subject to special export controls and each transmittal to foreign governments or foreign nationals may be made only with prior approval of Commanding Officer, U. S. Army Materials Research Office, ATTN: AMXMR-AT, Watertown, Massachusetts 02172

> U. S. ARMY MATERIALS RESEARCH AGENCY WATERTOWN, MASSACHUSETTS 02172



SECRET

Mention of any trade names or manufacturers in this report shall not be construed as advertising nor as an official indorsement or approval of such products or companies by the United States Government.

The findings in this report are not to be construed as an official Department of the Army position, unless so designated by other authorized documents.

#### DISPOSITION INSTRUCTIONS

When this report is no longer needed, Department of the Army organizations will destroy it in accordance with the procedures given in AR 380-5. Navy and Air Force elements will destroy it in accordance with the applicable directives. Department of Defense contractors will destroy the report according to the requirements of Section 14 of the Industrial Security Manual for Safeguarding Classified Information. All others will return the report to Commanding Officer, U. S. Army Materials Research Agency, Watertown, Massachusetts 02172, Attention: AMXMR-ATL.

Reproduction of this document in whole or in part is prohibited except with permission of United States Army Materials Research Agency. However, DDC is authorized to reproduce the document for United States Government purposes.

When Government drawings, specifications, or other data are used for any purpose other than in connection with a definitely related government procurement operation, the United States Government thereby incurs no responsibility nor any obligation whatsoever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data, is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or Corporation, or conveying any rights or permission to manufacture, use, or sell any patented invention that may in any way be related thereto.

# SECRET

# DEVELOPMENT OF HEAT-TREATED COMPOSITE STEEL ARMOR (U)

#### FINAL TECHNICAL REPORT

J

1.046

1

1

 AMRA CR 66-08/3(F)

document

this

requirements which

met, it

must be

and n with

**Approva** 

specific

In addition to security

「東京美術学校を行うで、「東京大学家の学校、

STATEMENT #5 CLASSIFIED

(ARL Project No. 39.018-026)

Ву

S. J. Manganello G. C. Carter

Approved By

A. M. Rathbone

July 7, 1967

#### D/A Project No. 1C024401A328 AMCMS Code No. 5025.11.294 Metals Research for Army Materiel

This Document contains information affecting the National Defense of the United States within the meaning of the Espionage Laws, Title 18, U. S. C. Sections 793 and 794. The transmission or the revelation of its contents in any manner to an unauthorized person is prohibited by law.

> GROUP 3 DOWNGRADED AT 12 YEAR INTERVALS: NOT AUTOMATICALLY DECLASSIFIED DOD DIR 5200.10

In addition to security requirements which must be met, this document is subject to special export controls and each transmittal to foreign governments or foreign nationals may be made only with prior approval of Commanding Officer, U. S. Army Materials Research Office, ATTN: AMXMR-AT, Watertown, Massachusetts 02172



SECRET

DDC CONTROL

NO. 73606

#### FOREWORD

ित्र किंग्रेस के पिति के प्रियमिकि किंग्रेस के स्वर्थ के जिल्हा के अन्त्र के जिल्हा कि जिल्हा के जिल्हा कि जिल्

Ł

l

Tung P - 2

This report was prepared by the Applied Research Laboratory of United States Steel Corporation under U. S. Army Contract No. DA-19-066-AMC-336(X); OI-19-066-D6-01885(X). The contract was administered under the U. S. Army Materials Research Agency, Watertown, Massachusetts, with Mr. Dino J. Papetti serving as technical supervisor. This is the final report and covers work conducted from May 19, 1966 to May 19, 1967.

#### ABSTRACT

A research program was conducted to develop and optimize lightweight heat-treatable composite steel armor for protection against caliber 0.30 and 0.50 AP M2 projectiles. Metallurgical, mechanical, and ballistic evaluations of plate composites indicated that (1) low-alloy (Ni-Cr-Mo) steels with about 0.55 percent C (front face) and 0.30 percent C (rear face) metallurgically bonded strongly in layer-thickness proportions of about 50 percent front-50 percent rear (caliber 0.30 plates) or 40 percent front-60 percent rear (caliber 0.50 plates) and heat-treated by quenching and tempering to hardnesses of about 60 Rockwell C (front) and 50 Rockwell C (rear) exhibited merit ratings of about 1.4; (2) higher merit ratings were obtained against caliber 0.30 projectiles than against caliber 0.50 projectiles; (3) higher merit ratings were obtained in production plates than in laboratory plates; (4) multilayer composites, although generally tougher, were no better than 2-layer composites in resistance to penetration by AP projectiles, and (5) a shear-compression specimen effectively measured the bond strength of dual-hardness steel plate composites.

Seven production-size lots of roll-bonded dual-hardness steel armor have been made on existing facilities. Several large plates were supplied to AMRA. Production controls necessary to meet (or approach) the requirements in Specification MIL-S-46099A were determined.

#### CONTENTS

Januaria Construction

0.0

5

1111

,

----------

	PAGE						
ABSTRACT	iii						
INTRODUCTION	1						
Objective							
ARMOR COMPOSITION DEVELOPMENT	2						
Available Steels							
ARMOR PROCESSING DEVELOPMENT	7						
Effect of Front Plate/Rear Plate Thickness Proportions Roll-Bonded Composites	. 8 . 14 . 15 . 17 . 19 . 20 . 21 . 22 . 22 . 23						
CONCLUSIONS 27							
RECOMMENDATIONS FOR FUTURE WORK 29							
ACKNOWLEDGMENTS 30							
LITERATURE CITED	30						
DISTRIBUTION LIST 33							
APPENDIX	34						
Fabricability of Heat-Treatable Dual-Hardness Steel	35						

#### TABLES

Internet de la construcción

de Pharta

- તેને એ અને કે છે. તેનું સામન્દ્ર હો ત 

||| = ||| = ||| = ||| = ||| = ||| = ||| = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = || = ||

. . . . . . . .

TABLE			PAGI	<u>S</u>
I	-	Compositions of Steels for Evaluation	. 4	15
11	-	Compositions of Experimental Armor Steels Made at the Laboratory	. 4	16
III	-	Calculated Transformation Temperatures of Experimental Armor Steels	.47,4	18
IV	-	Hardnesses and Quench Cracks Developed in Gradient-Furnace Specimens of Carbon Series	. 4	19
v	-	Amount of Retained Austenite in Gradient-Furnace Specimens at Location Corresponding to an Austenitizi Temperature of 1500 F	-	50
VI	-	Retained Austenite Percentages in Front Face of Dual- Hardness Steel Ballistic-Test Plates		51
VII	-	Heat Treatments and As-Quenched Hardnesses of Experimental Armor Steels	• 5	53
VIII(C)	-	Effect of Front-Plate/Rear-Plate Thickness Propor- tions on Ballistic Properties	.54-5	56
IX(S)	-	Ballistic Test Results on Composites Tested With Caliber 0.30 AP M2 Projectiles at 0 <sup>0</sup> Obliquity	.57-0	52
X (C)	-	Ballistic Test Results on Composites Tested With Caliber 0.50 AP M2 Projectiles at 0 <sup>0</sup> Obliguity	.63-6	3 <b>7</b>
(D) IX	-	Ballistic Test Results on Composites Tested With Caliber 0.50 AP M2 Projectiles at 45 <sup>0</sup> Obliquity		58
XII (S)	-	Ballistic Test Results on Differently Processed Production Composites Tested With Caliber 0.30 AP M2 Projectiles at 0 <sup>0</sup> Obliquity	.69,	70
XIII (C)	-	Ballistic Test Results on Differently Processed Composites Tested With Caliber 0.50 AP M2 Projectiles at 0 <sup>0</sup> Obliquity		72
A	••	Interim Typical Properties of USS Dual-Hardness Composite Steel Armor	.38,3	39

7일 관련되 

▲金金金 1.15年1月1日日日本中国的国际合同的国际合同的资源和全国的资源和全国的资源和全国全国全国的工作的工作。2.15年1月21日2日1日至1月1日日日日

CALIFICATION OF A

### ILLUSTRATIONS

FIGURE PAGE					
1 - Effect of Carbon Content on the As-Quenched Hardness of 1/2-Inch-Thick Gradient-Furnace Specimens of 0.75Mn, 1.00Ni, 0.50Cr, 0.50Mo Steel					
2(C) - Effect of Front-Plate to Rear-Plate Thickness Proportions on the Ballistic Limit of 0.3- and 0.5-Inch-Thick Plates of Composite 9-10					
3(C) - Effect of Front-Plate to Rear-Plate Thickness Proportions on the Merit Rating of 0.3- and 0.5-Inch-Thick Plates of Composite 9-10					
4(C) - Effect of Front-Plate-to-Rear-Plate Thickness Proportions on the Ballistic Limit of 0.640-Inch-Thick Plates of Composite 22-21	,				
5(C) - Effect of Front-Plate-to-Rear-Plate Thickness Proportions on the Merit Rating of 0.640-Inch-Thick Plates of Composite 22-21 . 77	,				
6(C) - Fragments Recovered From a Caliber 0.50 Armor-Piercing Projectile That Struck 0.636-Inch-Thick Dual-Hardness Steel Plate of Composite 22-21	\$				
7 - Complete-Penetration Behavior of Two Caliber 0.50AP M2 Projectiles	)				
8 - Partial-Penetration Behavior of Two Caliber 0.50AP M2 Projectiles	)				
9(C) - Composite D-3 (0.281-Inch-Thick) Roll-Bonded. Tested With Caliber 0.30AP M2 Projectiles					
10 - Selected Plate Composites After Being Tested With Caliber 0.50AP M2 Projectiles					
11 - Bonds Obtained in Roll-Bonded and Hardened Dual-Hardness Composites	\$				
12(C) - Composites J3-N3 (Open-Hearth Quality) After Being Tested With Caliber 0.50AP M2 Projectiles	ł				
13(C) - Tricomposite K-L-N (0.575-Inch-Thick) After Being Tested With Caliber 0.50AP M2 Projectiles	•				
14(C) - Tricomposite 6-E-13 (0.583-Inch-Thick) After Being Tested With Caliber 0.50AP M2 Projectiles	5				
(Continued)					

-vi-

t

### ILLUSTRATIONS (Continued)

. -

4.7

and the later

나는 것은 가지만 안 된다. 또한 가 관계에 지하는 것은 것은 것은 것은 것을 못 했다. 것 같아요.

and a substant of the second

	FIGUR	2	PAGE
Landar (1941	15 <b>(C)</b>	-	Quadcomposite G-J-B-13 (0.567-Inch-Thick) After Being Tested With Caliber 0.50AP M2 Projectiles
<i>(</i> -	16	-	Bonds Obtained in Roll-Bonded and Hardened Tricomposites 88
	17	-	Selected Plate Composites After Being Tested With Caliber 0.50AP M2 Projectiles
	18		Typical Bonds Obtained in Roll-Bonded and Hardened Production Dual-Hardness Plate Composites
	19 <b>(S)</b>	-	Relation Between Plate Thickness and Ballistic Limit (Cal 0.30 AP M2 Projectiles at 0 <sup>0</sup> Obliquity) for Production Dual-Hardness Composite Steel Armor
	20 <b>(S)</b>	-	Protection Provided by Steel Armor Against Caliber 0.30 AP M2 Projectiles
	21 (C)	-	Relation Between Plate Thickness and Ballistic Limit (Cal 0.50 AP M2 Projectiles at 0 <sup>O</sup> Obliquity) for Production Dual-Hardness Composite Steel Armor
a substantiant of the substant	22	••	Bonds Obtained in 7/16-Inch-Thick Plates of Composite 9-10 (Pack 65D)
	23	-	Appearance of 0.32-Inch-Thick Explosively Clad (Not Subsequently Rolled) Plate Composites
	24 (C)	-	Composite J-N(XB) (0.302-Inch Thick). Explosively Clad But Not Rolled
	25	-	Bonds Obtained in Explosively Clad and Explosively Clad and Rolled Dual-Hardness Composites
Î	26 (C)	-	Composite J-N(XC) (0.552-Inch Thick). Explosively Clad and Rolled
l	27 (C)	-	Composite J-N(XF-1) (1-1/2-Inch Thick). Explosively Clad But Not Rolled
	28	-	Bonds Obtained in Weld-Overlayed and Rolled Dual-Hardness Steel Plate Composites

(Continued)

-vii-

### ILLUSTRATIONS (Continued)

. . .

Î

- - -

	FIGUR	2	PAGE	
• .	29(C)	-	Selected Weld-Overlayed and Rolled Plate Composites	
	30	-	Sketch Illustrating Processing Steps for Cast-Cladding Experiments	
	31	-	Bonds Obtained in Initial Cast-Cladding Experiments	
	32	-	Mechanical-Test Specimens (Macroetched) Initially Evaluated to Measure the Bond Strength and Fracture Characteristics of Composite Steel Armor	
	33	-	Rear View of Plate Composites Ballistically Tested With Caliber 0.30AP M2 Projectiles	
	34	-	Macroetched Cross-Sectional Views of Projectile-Impacted Plates of Composite 9-10	
	35	-	Shear-Compression Specimen (Full Plate Thickness)	
and the second	36	-	Relation of Plate Geometry to Amount of Bow in Quenched and Tempered Dual-Hardness Steel Armor	
3٠				

#### INTRODUCTION

#### <u>Objective</u>

The purpose of this research program was to develop and optimize lightweight heat-treatable composite steel armor for protection against caliber 0.30 and 0.50 AP M2 projectiles. It was aimed at producing armor materials with a merit rating of 1.5 or greater that could be produced in commercial quantities at moderate cost on existing equipment.

#### Background

Research studies by AMRA, Philco Corporation, and others<sup>1,2,3</sup>)\* resulted in the development of ausformed (thermomechanically worked) dual-hardness (or dual-property) steel armor capable of providing about 50 percent greater ballistic protection against caliber 0.30 and 0.50 armor-piercing projectiles than did homogeneous specification steel armor (MIL-S-12560B) of the same thickness (areal density), and multi-hit capability not afforded by ceramic composites. Since 1964, U.S. Steel has been conducting research to develop heat-treatable composite steel armor. Preliminary studies indicated that a good metallurgical bond was required between the individual steel plates, that front-plate decarburization was detrimental to ballistic properties, and that merit ratings of about 1.5 could be attained against caliber 0.30 armor-piercing projectiles. However, the effects of chemical, metallurgical, and mechanical variables on the ballistic performance of heat-treatable steel composites had not been investigated. Therefore, significant improvements in ballistic performance and processing controls were believed to be possible with additional research. Consequently, U. S. Steel entered into a contract with AMRA on May 19, 1966, to conduct research and development studies on heattreatable light-weight composite steel armor.

and the spectrum of the second of the second s

()-()-X--

19日間をあた。 日本のからな 建築力計)

#### Scope of Work

Studies were conducted at the Applied Research Laboratory to evaluate two-layer steel composites produced by the following techniques:

- 1. Roll bonding.
- 2. Roll and diffusion bonding.
- 3. Explosion cladding.

\*See Literature Cited.

- 4. Explosion cladding and rolling.
- 5. Cast cladding and rolling.
- 6. Weld overlaying and rolling.

In addition, multilayer steel composites produced by roll-bonding techniques were evaluated.

Some of the variables that were investigated in this study were:

- 1. Composition, heat treatment, and hardness of component steels.
- 2. Total thickness and thickness proportions of component plates.
- 3. Type and quality of metallurgical bond.
- 4. Surface condition.
- 5. Factors affecting plate flatness.

In addition, mechanical-testing techniques for measuring the bond strength and toughness of composite steel armor were investigated.

Seven production-size lots of dual-hardness steel armor have been successfully made on existing facilities, thereby demonstrating the feasibility of manufacturing this armor on a production basis. Valuable production and specification information was developed, partly as a result of this research contract, and partly as a result of a related supply contract ("educational order"), Contract No. DA-19-066-AMC-351(X); OI-19-066-D6-02214(X). As part of the present research contract, ten large plates from a production lot will be supplied to AMRA for ballistic evaluation.

This final report, which is classified SECRET, describes the research work conducted during the period May 19, 1966 to May 19, 1967, on Contract No. DA-19-066-AMC-336(X); OI-19-066-D6-01885(X) with the U. S. Army Materials Research Agency.

#### ARMOR COMPOSITION DEVELOPMENT

#### Available Steels

Research conducted during the past four years has shown that several low-alloy homogeneous armor steels containing from 0.25 to 0.60 percent carbon, 0.25 to 0.85 percent manganese, 0 to 3 percent nickel, 0.40 to 1.50 percent chromium, 0.25 to 0.75 percent molybdenum, and 0 to 0.10 percent vanadium and heat-treated to relatively high hardness levels, exhibited resistance to penetration by armor-piercing projectiles superior to that of specification (MIL-S-12560B) steel armor. Therefore, many of these steels were considered logical candidates as components of dualhardness or composite steel armor. Table I lists the compositions of a number of these promising steels (Steels 1 through 8) as well as those of other steels that were available at the Laboratory and that were considered likely candidates for armor steels. Steels 1 through 8 are laboratory steels, and Steels 9 through 23 are production steels. Steels 9, 10, 20, 21, 22, and 23 are components of production dual-hardness steel plates (from 3 of the 7 aforementioned production lots). All the steels in Table I were available as 3/4- to 3-inch-thick plates, and thus were thick enough to be roll-bonded.

#### Experimental Armor Steels Made at the Laboratory

Table II lists the compositions of 24 experimental armor steels that were evaluated at the Laboratory. Except for Steels S, T, U, and V (high-silicon steels), the steels were selected so that low austenitizing temperatures could be employed in the hardening treatment. Austenitizing at relatively low temperatures generally promotes fine grains, the smallest amount of retained austenite, the least distortion during quenching, the least susceptibility to quench cracking, and optimum toughness.

Except for Steels Q and R, which were vacuum-melted as 300-pound induction-furnace heats, the steels were air-melted as 500-pound induction-furnace heats and rolled to 2-inch-thick plates, after which a small part of most plates was crossrolled to 1/2-inch-thick plates. Gradient-furnace studies, hardness tests, and quench-cracking studies were conducted on the 1/2-inch-thick plates, and the amount of retained austenite in most of the hardened steels was determined.

Steels A, B, C, D, E, J, and N are 0.75Mn, 1.00Ni, 0.50Cr, 0.50Mo steels with variations in carbon content from 0.33 to 0.49 percent. These steels were evaluated initially to determine the lowest carbon content (for weldability considerations) at which steel of this general composition could be safely water-quenched, without quench cracking, to a minimum hardness of about 60 Rockwell C. (Water-quenching facilities for large plates were available in a number of steel plants, but similar oil-quenching facilities for plates were not generally available.) Steels F and G are water-hardening (AISI W-5) and oil-hardening (AISI 52100) 1 percent carbon steels, respectively, that were evaluated as very-high-hardness front-plate steels in composites consisting of two or more layers. Steels H and I are D6A steel and a lower molybdenum modification of D6A steel, respectively, that were evaluated as front- or intermediate-plate steels in composites. Steels K, L, and M are modified AISI 6140 - 3-

(Cr-V) steels for possible application as front- or intermediateplate steels in composites. The addition of chromium and vanadium was believed to increase the hardness attainable at a given carbon level and also to retard the rate of formation and the amount of scale and decarburization. Steels O and P are "ultraservice steels" that were vacuum-melted using the bes! low-residual practice currently known to produce maximum toughness. Steels Q and R are the components of roll-bonded composites that were to be evaluated both as heat-treated and as ausrolled armor. Steels S, T, U, and V are components of composites that contain (1) high amounts of manganese, silicon, and/or chromium to increase bainite hardenability, (2) vanadium and columbium additions to refine the grain size, and (3) high-silicon to permit tempering at temperatures higher than 300 F. Studies were conducted on composites consisting of Steels S, T, U, and V to determine the effect of solution, morphology, and distribution of carbides on ballistic performance. Also, it was thought that the presence of increased amounts of silicon and of carbide formers in these four steels might increase elevated-temperature strength and thus increase resistance to adiabatic shear.

#### Heat-Treating Studies

Table III lists the calculated upper and lower critical temperatures ( $Ae_3$  and  $Ae_1$ , respectively) and the calculated martensite-start ( $M_5$ ) temperatures of all the steels in Tables I and II except the three maraging steels (Steels 16, 17, and 18) and Steels J3 and N3, which were intended to have the same composition as Steels J and N, respectively. Actually, the carbon contents of Steels J3 and N3 were slightly lower than those of Steels J and N. These calculated temperatures were used as an initial guide in the heat treatment of the armor steels.

The results of gradient-furnace studies on the carbon series (Steels A, B, C, D, E, J, and N), Table IV, indicate that a minimum hardness of 60.5  $R_C$  was attained in the as-water-quenched steels containing 0.41 percent or more carbon, but that relatively low austenitizing temperatures were required to eliminate quench cracking on water quenching. For example, austenitizing temperatures would have to be 1410 F or lower for Steel J (0.49% C), 1590 F or lower for Steel E (0.44% C), and 1675 F or lower for Steel D (0.41% C) to avoid quench cracking on water quenching. Quench cracking was encountered in some subsequently produced plate composites containing steels with greater than 0.43 percent carbon that were water-quenched from about 1500 F.

The plot of carbon content versus hardness, Figure 1, indicates that a carbon content of about 0.47 percent would be necessary to obtain a hardness of 60.5 R<sub>c</sub> after oil quenching, and a carbon content of about 0.32 percent (extrapolated) would be necessary to obtain a hardness of 51.0  $R_C$  after oil quenching. (Tempering at temperatures of 250 F to 300 F would lower these hardnesses about 2 Rockwell C.) The lower hardness (approximately 3 Rockwell C) for the oil-quenched specimens compared with the water-quenched specimens was not believed to be caused by a deficiency of hardenability in the base steel, but rather to selftempering that occurs during oil quenching (oil-quenched steel cools very slowly through the martensite-transformation region, particularly if the oil temperatures rises). The ideal plate thicknesses (L<sub>T</sub>) for 95 percent martensite are 1.7 inches for Steel N (0.33% C) and 2.0 inches for Steel J (0.49% C); thus a nominal 1/2-inch-thick plate could be water-quenched readily to 95 percent martensite. Examination of isothermal-transformation (IT) diagrams for steels with compositions similar to that of Steel C (0.40% C) indicated that these base steels should have adequate hardenability to oil-quench essentially to martensite in 1/2-inch-thick plate. (Since the time this heat-treating study was conducted<sup>8)</sup> quenching with glycol-water solutions has become more widespread than oil quenching, and the quenching power of glycol-water solutions is somewhat greater than that of oi1.9))

The steels containing 0.44 and 0.49 percent carbon (Steels E and J) exhibited only 5 percent retained austenite when water-quenched from 1500 F, and 6 and 8 percent, respectively, when oil-querched from 1500 F, Table V. Overall results of retained austenite determinations on Steels A, B, C, D, E, J, and N indicated that 2 to 7 percent retained austenite was present in the microstructures of as-quenched (from 1500 F) 1/2inch-thick plates, and that single or double tempering at 250 F (followed by water quenching) did not significantly change this amount.

As will be discussed in a later section, the ballistic limits of water-quenched and tempered composites were higher than those of oil-quenched and tempered composites of the same material, even though some of the water-quenched plate composites contained quench cracks in the front layer. The amount of retained austenite in the specimens was believed to be a primary cause of this difference in ballistic performance. Therefore, the amount of retained austenite was determined on duplicate specimens cut from ballistically tested plates of 2-, 3-, and 4-layer composites that had been water-quenched and oil-quenched. Because it was thought that sample-preparation technique might influence the amount of retained austenite measured by X-ray diffraction techniques, duplicate metallographic specimens were both abrasively polished on billiard cloth and electrochemically polished prior to austenite determination of the front-face steel. The results of this study are shown in Table VI, and indicate that no significant differenc's in the amount of retained austenite resulted from the two different methods of sample preparation. However, as would be expected, the amount of retained austenite was greater in the high-carbon steels than in the low-carbon steels and less in the water-quenched plates than in the oil-quenched plates.

Gradient-furnace studies and other heat-treating studies were conducted to determine the best austenitizing temperature for each steel listed in Table II. On the basis of the lowest austenitizing temperature that would provide high hardness after oil and/or water quenching, optimum temperatures that ranged from about 1450 to 1650 F, Table VII, were selected.

#### Composites Evaluated

Over 170 armor composites were ballistically tested during the present contract work. Of this total, about 120 composites were experimental (Laboratory) composites, whereas the remainder were plate samples from the first three production lots of dual-hardness steel armor made at U. S. Steel Corporation. The compositions of the component steels from each of the composites (with the exception of the weld-overlay materials) are shown in Tables I or II. Throughout this report, the plate composites are identified by hyphenated numbers and letters according to their component-steel codes in Tables I and II, with the front (hard) layer being the first digit(s) and the rear ("soft") layer being the last digit(s). For example, Composite D-3 is a two-layer composite of Steel D as the front-face material and Steel 3 as the rear-face material. For tricomposites (3 layers) and quadcomposites (4 layers), the identity of each plate composite follows the same layer sequence with the front-layer steel being the first digit(s), the next layer the second digit(s), etc.

Composites were produced by each of the six techniques mentioned in the Introduction. Each of these techniques is discussed separately in this report. All but two of the multilayer composites (Composites 9-10-13) were produced by rollbonding techniques.

-6-

#### ARMOR PROCESSING DEVELOPMENT

#### Effect of Front-Plate/Rear-Plate Thickness Proportions

Plate composite material, 0.7-inch thick, from the first production trial of dual-hardness armor (Composite 9-10, Pack 65F) was cut into fourteen 5-1/2- by 10-inch plate samples, diffusiontreated for 1-1/2 hours at 2075 F in a dry helium atmosphere to improve the bond strength, then Blanchard-ground on both surfaces to nominally 0.305-inch-thick plate samples (11 samples) with frontplate to rear-plate thickness proportions (in percent) from 0/100 to 100/0. The plate samples were oil-quenched from 1500 F, doubletempered at 250 F, lightly hand-ground to nominally 0.300-inch-thick, and tested at AMRA with caliber 0.30 armor-piercing projectiles at  $0^{\circ}$ The remaining three plate samples were ground to a final obliguity. nominal thickness of 0.500 inch so as to produce front-plate to rear-plate thickness proportions (in percent) of 35/65, 45/55, and 60/40, then hardened; these samples were tested with caliber 0.50 armor-piercing projectiles at  $0^{\circ}$  obliquity. The details on these 14 plate samples of Composite 9-10 and the ballistic-test results are listed in Table VIII, A and B.

The effect of the front-plate to rear-plate thickness proportions on the  $V_{50}$  protection ballistic limit is plotted in Figure 2, and the effect on the merit rating is plotted in Figure 3. Both plots illustrate that the optimum front-to-rear thickness proportion lies in the range 35 percent front-65 percent rear to 65 percent front-35 percent rear, as has been previously reported.<sup>2</sup>) The data for caliber 0.50 projectiles is not conclusive because too thin a plate sample (too low an e/d ratio) was tested.

To accurately determine the best thickness proportion for caliber 0.50 projectiles, plate-composite samples about 0.640-inch thick were prepared at the Laboratory as follows. Two 2.9-inchthick plates of Steel 22 (0.54% C) and two 3.9-inch-thick plates of Steel 21 (0.31% C) were prepared for roll bonding. A 12-inch by 18-inch sandwich consisting of the high-carbon steel and the mediumcarbon steel was roll-bonded (by cross-rolling) to a plate composite 1.44 inches thick, and a second similar 12-inch by 10-inch steel sandwich was roll-bonded to a plate composite 1.20 inches thick. Ten 9-inch by 11-inch samples were cut and individually Blanchardground on both surfaces to nominally 0.640-inch-thick plate samples, except for one sample that was ground to 0.678-inch thick. The ground samples had front-plate to rear-plate thickness proportions (in percent) in the range 0/100 to 70/30. The plate samples were austenitized at 1500 F, spray-quenched with a glycol-water solution, tempered at 275 F, lightly hand-ground, and tested with

م من المراجع ال مع مراجع المراجع المراج

caliber 0.50 armor-piercing projectiles at 0° obliquity. The details on these 10 plate samples of Composite 22-21 and the ballistic-test results are listed in Table VIII-C. The effect of the front-plate to rear-plate thickness proportions on the  $V_{50}$  protection ballistic limit is plotted in Figure 4, and the effect on the merit rating is plotted in Figure 5. These plots indicate that optimum performance against the caliber 0.50 AP M2 projectile was exhibited at front-plate-to-rear-plate thickness proportions of 20/80 percent to 60/40 percent, peaking at about 40/60 percent.

As little as 5 percent hard (60.0 Rr) front face was capable of effectively breaking up the caliber 0.50 AP M2 projectile, as is illustrated in Figure 6;\* at a velocity of 2387 fps, the projectile achieved a partial penetration. Figures 7 and 8 are high-speed (9,000 to 20,000 frames per second) motion (rotatingprism, high-illumination) photographs of two complete penetrations and two partial penetrations, respectively. The complete penetrations are representative of the plate composite with a 15 percent front-85 percent rear layer thickness proportion (Photographs 1 and 2); Photograph 3 is of a partial penetration on the same plate composite; Photograph 4 is of a partial penetration on the plate composite with a 5 percent front-95 percent rear layer thickness proportion. These photographs confirm the observation illustrated in Figure 6 that the caliber 0.50 AP M2 projectile is being broken into small pieces when it encounters the hard front face of the heat-treated dual-hardness steel armor. Interestingly, it has been observed that higher velocity projectiles are not broken into pieces as small as the pieces from lower velocity projectiles.

A corollary objective of the study of layer-thickness proportions was to determine whether any trends in bowing tendencies existed during the heat treatment of the 0.640-inch-thick plates. No trends could be detected; however, the plate composite with a 5 percent front-95 percent rear layer thickness proportion showed no signs of bowing. Unfortunately, such a layer-thickness proportion in a dual-hardness steel plate composite would not result in optimum ballistic protection.

#### Roll-Bonded Composites

Laboratory-Roll-Bonded 2-Layer Plate Composites Tested With Caliber 0.30 AP M2 Projectiles. Fourteen roll-bonded 2layer plate composites ranging in thickness from 0.265 to 0.320 inch were processed at the Laboratory and tested with caliber 0.30 AP M2 projectiles at 0° obliguity. Pertinent information

\*The fragments from the projectile were recovered from cellutex boards that surrounded the front of the plate sample.

-8-

CONFIDENTIAL

on these dual-hardness steel composites is shown in Table IX-A. Represented are average-quality (induction-furnace) steels, steels made to open-hearth quality (Composites J3-N3) with high sulfur, and steels made to ultraservice quality (Composite O-P) with lowresidual content. For the most part, the differences in steel quality had little effect on the resistance of the plate composites to penetration. Except for the ultraservice-quality plate sample (Composite O-P) which was not strongly bonded and thus exhibited a merit rating of only 1.29, the roll-bonded 2-layer Laboratory plate composites exhibited merit ratings from 1.33 to 1.56.

SECRET

Composite F-A (1.00% C front face-0.34% rear face) delaminated at the bondline during ballistic testing. The microstructure at the bondline consisted of a thick layer of oxides that resulted from preheating the sandwich pack to 900 F prior to peripheral welding; this preheat caused the mating surfaces to oxidize (with various temper colors).\* As will be discussed subsequently, composites with a front face of Steel G (0.96% C)exhibited front spalling but did not completely delaminate at the bondline. Because most of the sandwich packs of the "G-series" were preheated to temperatures of about 500 F prior to peripheral welding, a thinner layer of oxides formed at the bondline than in Composite F-A. These experiments indicate that composites made up of steels with greater than about 0.60 percent carbon (which require preheating before welding) should either be preheated and welded in a protective atmosphere or should be preheated in air to as low a temperature as possible, preferably under 500 F.

Several of the plate composites (particularly thicker plates that were tested with caliber 0.50 AP M2 projectiles) were water-quenched from the austenitizing temperature rather than oilquenched to achieve a higher front-face hardness. In some of these plate samples (notably the "J-series"), the front (high-carbon) face quench-cracked before ballistic testing; in some cases, these cracks progressed through the plate during ballistic testing. Steels J, K, and 6 quench-cracked when water-quenched from the austenitizing temperature—these steels contained 0.49 to 0.57 percent carbon.

Figure 9 illustrates the ballistic behavior of Composite D-3. The ballistic performance of this dual-hardness plate composite was excellent, and its merit rating (1.41) would probably have been

\*To prevent cracking associated with peripheral welding of the sandwich packs (with austenitic stainless-steel covered electrodes in air), composites made up of steels with greater than about 0.60 percent carbon had to be preheated to temperatures in the range 450 to 900 F.

above 1.5 had the front plate been slightly harder (that is, if the carbon content of the front plate had been slightly higher than 0.41 percent.

Laboratory-Roll-Bonded Multilayer Plate Composites Tested With Caliber 0.30 AP M2 Projectiles. Fifteen roll-bonded 3-layer plate composites ranging in thickness from 0.283 to 0.317 inch and and three roll-bonded 4-layer plate composites ranging in thickness from 0.305 to 0.325 inch were processed at the Laboratory and tested with caliber 0.30 AP M2 projectiles at  $0^{\circ}$  obliquity. Pertinent information on these multilayer steel composites is shown in Tables IX-B (3 layers) and Table IX-C (4 layers). The threelayer plate composites exhibited merit ratings of 1.26 to 1.40 (except for a 1.11 merit rating for Composite F-C-1, which had a low front-plate hardness). The 4-layer plate composites exhibited merit ratings of 1.33 to 1.39. Composites with front faces comprising as little as 15 percent of the total plate thickness generally performed as well as composites with front faces comprising 40 percent of the plate thickness.

These ballistic data indicate that 3- and 4-layer plate composites do not exhibit caliber 0.30  $V_{50}$  protection ballistic limits any higher than those of 2-layer plate composites. Variations in layer hardnesses and layer-thickness proportions among the multlayer composites generally had only a slight effect on the ballistic limit.

Laboratory Roll-Bonded 2-Layer Plate Composites Tested With Caliber 0.50 AP M2 Projectiles. Seventeen roll-bonded 2layer plate composites ranging in thickness from 0.543 to 0.655 inch were processed at the Laboratory and tested with caliber 0.50 AP M2 projectiles at  $0^{\circ}$  obliquity. Pertinent information on these dual-hardness steel composites is shown in Table X-A. Represented are average-quality (induction-furnace) steels, steels made to open-hearth quality (Composites J3-N3) with high sulfur, and steels made to ultraservice quality (Composite O-P) with lowresidual content. These differences in steel quality were found to have little effect on the resistance of the plate composites to penetration. Unfortunately, the ultraservice-quality plate sample (Composite O-P) was not strongly bonded and separated at the bondline after 3 projectile impacts. The roll-bonded 2layer Laboratory plate composites exhibited merit ratings of 1.11 to 1.33\*. Two of the lowest merit ratings (1.11 and 1.18)

\*Higher merit ratings were obtained in production plate composites.

-10-

CONFIDENTIA

were obtained by Composites S-T and U-V. These composites consisted of steels with high silicon and large amounts of carbide formers and exhibited back spalls up to 4-1/4 inches in diameter.

Figure 10A illustrates the front spalling and separation at the bondline that occurred, after 2 projectile impacts, in Composite G-11, one of the composites with an 0.96 percent carbon front face. As mentioned previously, such composites had to be preheated to high temperatures during the assembly of the sandwich packs and therefore contained a layer of oxides at the interface. Composite F-A (1.00% C front face-0.34% C rear face) completely delaminated at the bondline after only one projectile impact. Figure 11A shows that the microstructure at the bondline of this weakly bonded plate composite consisted of a thick layer of oxides that resulted from preheating the sandwich pack to 900 F prior to peripheral welding.

Figure 10B illustrates large back spalls that were observed in Composite J3-N3 (composed of high-sulfur steel components) that was rolled "cold" (in the range 1750 to 1500 F) during roll bonding.

Figure 11B, C, and D illustrates typical bonds obtained in suitably bonded Laboratory composites.

Figure 12 shows the rear-face appearance of Composite J3-N3 after oil quenching and tempering (Figure 12A) and after water quenching and tempering (Figure 12B). Although both plate composites exhibited satisfactory ballistic limits (merit ratings of 1.28 to 1.33), the water-quenched plate sample exhibited cracking through the rear face. As mentioned previously, several of the plate samples that were water-quenched from the austenitizing temperature had quench cracks in the front (high-carbon) face (notably Steels J, K, and 6). In some cases, such as that shown in Figure 12B, the quench cracks progressed through the plate during ballistic testing.

Laboratory Roll-Bonded Multilayer Plate Composites Tested With Caliber 0.50 AP M2 Projectiles. Fifteen roll-bonded 3-layer plate composites ranging in thickness from 0.526 to 0.587 inch and four roll-bonded 4-layer plate composites ranging in thickness from 0.542 to 0.590 inch were processed at the Laboratory and tested with caliber 0.50 AP M2 projectiles at  $0^{\circ}$  obliquity. Pertinent information on these multilayer steel composites is shown in Table X-B (3 layers) and X-C (4 layers). The 3-layer plate composites exhibited merit ratings of 1.20 to 1.32, and the 4-layer plate composites exhibited merit ratings of 1.22 to 1.30. Composites with front faces comprising as little as 15 percent of the total plate thickness generally performed as well as composites with front faces comprising 40 percent

-11-

CONFIDENTI

of the plate thickness. Front layers as thin as 15 to 20 percent of the total plate thickness were thick enough to break up the core of the armor-piercing projectiles, provided that the hardness of the front face was about 59 Rockwell C or harder.

Figures 13 and 14 illustrate two tricomposites (Composites K-L-N and 6-E-13) that exhibited satisfactory ballistic performance, and Figure 15 illustrates a quadcomposite (Composite G-J-B-13) that also performed satisfactorily. Figure 16 illustrates typical bonds obtained in the roll-bonded multilayer Laboratory composites. Note that some oxides are again visible at the interface next to the 0.96 percent carbon steel (Steel G), Figure 16B.

The caliber 0.50 ballistic limit of a given bicomposite, tricomposite, or quadcomposite that was water-quenched and tempered was generally higher than that of the corresponding composite that was oil-quenched and tempered even though some of the waterquenched plate composites contained quench cracks in the front layers. The relatively poor ballistic performance of the oilquenched plates may have resulted from the presence of (1) bainite caused by insufficient bainite hardenability, (2) selftempered martensite caused by slow cooling below the  $M_S$  temperature in the warm oil bath, and/or (3) slightly larger amounts of retained austenite. The recent change from immersion oil quenching to spray quenching with glycol-water solutions (with greater quenching power) should eliminate some of these possible microstructural factors.

Support of the local division of the local d

As with composites tested with caliber 0.30 projectiles, 3- and 4-layer plate composites did not exhibit caliber 0.50  $V_{50}$  protection limits any higher than those of 2-layer plate composites. Variations in layer hardnesses and layer-thickness proportions among the multilayer composites generally had only a slight effect on the ballistic limit. Although the multilayer plate composites did not exhibit more resistance to penetration than did the 2-layer plate composites, the multilayer composites did offer better resistance to through-thickness cracking (by blunting and arresting the cracks advancing from the front face), and they generally exhibited better rear-face performance (because softer and tougher steels could be utilized for this component).

Steel F (water-hardening AISI W-5 tool steel) exhibited erratic front-plate hardness, ranging from 30.0 to 62.0 Rockwell C; Figure 17A illustrates the front cratering that was occasionally encountered in the ballistic plate samples of this "soft" steel. Figure 17B illustrates rear-face petaling that was occasionally encountered in Steel 13; this was believed to be caused by the rear face being too soft (39.0  $R_{\rm C}$ ).

SECRET

Of the steels investigated in the laboratory program, Steels J, K, 6, and 7 exhibited the best front-plate performance, and Steels A, N, 2, 11, 12, and 13 the best rear-plate performance.

Production-Roll-Bonded Plate Composites Tested With Caliber 0.30 AP M2 Projectiles. Twenty-seven samples from production plate composites of dual-hardness steel armor ranging in thickness from 0.224 to 0.410 inch have been tested with caliber 0.30 AP M2 projectiles at 0° obliquity. The plate samples represented the first three production runs made by U. S. Steel Corporation. Typical bonds obtained in these roll-bonded production plate composites are illustrated in the photomicrographs in Figure 18. Merit ratings obtained on these 2-layer plate-composite samples ranged from 1.30 to 1.71; several plate samples exhibited merit ratings greater than 1.5. Plates thinner than about 0.3 inch (with e/d ratios slightly less than 1) generally exhibited higher merit ratings than slightly thicker plates (with e/d ratios slightly greater than 1). For example, a 0.224-inch-thick plate sample (Composite 20-21) exhibited a merit rating of 1.71.

The relation between plate thickness and  $V_{50}$  protection ballistic limit for the 27 production plate samples is plotted in Figure 19. Except for five plates known to be poorly bonded (solid points), the points fell within a band wherein the ballistic limit increased almost linearly as plate thickness increased. The five poorly bonded samples had the lowest ballistic limits for a given plate thickness. The average-performance (dashed) line indicates that an 0.33-inch-thick dual-hardness steel plate should defeat a caliber 0.30 AP M2 projectile at muzzle velocity, and that an 0.31-inch-thick similar plate should defeat this projectile at 50 yards.

Figure 20 summarizes the ballistic performance obtained to date on armor steels produced in the Laboratory or in the plant. Against caliber 0.30 AP M2 projectiles at  $0^{\circ}$  obliquity, the "best" high-hardness homogeneous armor steels exhibited merit ratings in the range 1.20 to 1.35, whereas the "best" dual-hardness composite steel armors exhibited merit ratings in the range 1.50 to 1.70.

<u>Production-Roll-Bonded Plate Composites Tested With</u> <u>Caliber 0.50 AP M2 Projectiles.</u> Twenty-five samples from production plate composites of dual-hardness steel armor ranging

-13-



in thickness from 0.459 to 0.637 inch have been tested with caliber 0.50 AP M2 projectiles at  $0^{\circ}$  obliquity. The plate samples represented the first three production runs made by U. S. Steel Corporation. (Other production runs have since been made.) Merit ratings obtained on these 2-layer plate-composite samples ranged from 1.20 to 1.37.

The relation between plate thickness and  $V_{50}$  protection ballistic limit for these 25 plate samples is plotted in Figure 21. Although production plates have been found to exhibit slightly higher ballistic limits than laboratory plates, no merit ratings over 1.40 have yet been obtained, even in production plates, against caliber 0.50 armor-piercing projectiles. However, as indicated in Figure 21, progressive improvements in ballistic performance are being obtained with each successive production run of dual-hardness steel armor.

Table XI lists the performance of production plates of dual-hardness steel armor against caliber 0.50 AP M2 projectiles at 45° obliquity. At this obliquity, dual-hardness armor is only slightly superior to MIL-S-12560B (specification) steel, exhibiting merit ratings of about 1.15. The data in Table XI indicate that a dual-hardness steel plate with a thickness of about 0.420 inch will defeat a muzzle-velocity caliber 0.50 AP M2 projectile at 45° obliquity.

#### Roll Bonding Versus Roll and Diffusion Bonding

To determine whether a high-temperature diffusion treatment after rolling was required to obtain satisfactory bonds, bonds obtained by roll bonding and by roll and diffusion bonding were compared. Figure 22 illustrates the bonds that were obtained in Composite 9-10 (Production Pack 65D) after rolling followed by a high-temperature diffusion treatment as compared with that in the as-rolled product. The microstructures of the unhardened and hardened specimens indicate that good bonds were obtained in the as-rolled (12 to 1 rolling reduction) plate composite but that slightly better appearing bonds were obtained in the as-rolled and diffusion-treated plate composite. However, the high-temperature diffusion treatment, which was conducted in an air atmosphere, caused excessive scaling and decarburization and an undesirable hardness gradient through the plate thickness.

Two other similarly produced plate composites from Composite 9-10 (Production Pack 65G) were ballistically tested by AMRA. Sample 17 had been roll-bonded (about 12 to 1 rolling

CONFIDENTIAL

reduction), whereas Sample 16 had been similarly roll-bonded and diffusion-treated by heating to 2075 F for 1-1/2 hours in a dry helium atmosphere after rolling. Both samples were than oil-quenched from 1500 F and double-tempered at 250 F to a front-plate hardness of 62 Rockwell C and a rear-plate hardness of 52.5 to 53.0 Rockwell C. The roll-bonded and the roll- and diffusion-bonded plate composites were then ground to a thickness of about 0.3 inch and tested with caliber 0.30 AP M2 projectiles at  $0^{\circ}$  obliquity. The ballistic-test results, Table IX-D, indicate that the ballistic properties of the roll-bonded and of the roll- and diffusionbonded composites were similar; in fact, the ballistic limit of the roll-bonded composite (Sample 17) was slightly superior to that of the roll- and diffusion-bonded composite (Sample 16).\*

These data indicate that a high-temperature diffusion treatment after rolling is not required to obtain satisfactory bonding in composites of similar steels that have been reduced a large amount during roll bonding. However, it is recommended that composites reduced less than about 5 to 1 during roll bonding should be diffusion-treated either during or after rolling, with measures being taken to minimize scaling and decarburization. Diffusion treating in this manner may also be desirable in composites in which an interlayer of metallic sheet or foil is utilized to accomplish or enhance bonding.

#### Explosion Cladding and Rolling

ļ

Studies were conducted to determine whether explosion cladding and/or explosion cladding followed by rolling could be employed to satisfactorily bond plates of dual-hardness steel armor. The explosion-cladding experiments were conducted at no cost to the government in a cooperative program with U. S. Steel, by E. I. DuPont de Nemours and Company, Gibbstown, New Jersey, under the technical direction of Dr. S. S. Tör.

Laboratory-produced plates of Steels J (0.49% C) and N (0.33% C) in nominal thicknesses of 0.16, 0.44, and 0.82 inch were normalized (grain-refined), tempered (softened), and Blanchardground flat on the intended mating surfaces to a 63 microinch (RMS) maximum finish. The plates were 11-1/2 inches by 24-1/2 inches except for the 0.82-inch-thick plates, which were 14 inches by 23

\*The 0.3- and 0.5-inch-thick plates of Composite 9-10 evaluated in the layer-thickness-proportion study were also roll- and diffusion-bunded, as was Tricomposite 9-10-13.

inches. The plates were sent to duPont's Gibbstown, New Jersey facility where the Steel N (0.33% C) plates were driven, by explosive force, into the Steel J (0.49% C) plates to achieve cladding. In this manner, duplicate composites with total thicknesses of 0.32, 0.88, and 1.63 were produced. All composites were explosively clad without difficulty. Figure 23 illustrates the appearance of the two 0.32-inch-thick explosively clad (not subsequently rolled) plate composites. The nonbonded areas around the edges are indicated. The thicker (0.88- and 1.63-inchthick) plate composites exhibited more nonbonded areas around the edges than the thin (0.32-inch-thick) plate composites, as would be expected because of the size effect.

Oil-quenched and tempered plate samples from the two explosively clad (not subsequently rolled) 0.32-inch-thick composites (Composites J-N(XA) and J-N(XB) were ground to 0.302-inchthick plates and ballistically tested with caliber 0.30 AP M2 projectiles at AMRA. The ballistic-test results are listed in Table IX-E, and show that these composites had merit ratings of 1.30 to 1.38. The plate composites were bonded strongly enough so that separation did not occur at the bondline during ballistic testing. Figure 24 illustrates the appearance of the plates after ballistic testing with caliber 0.30 AP M2 projectiles. The microstructure of the bond of the explosively clad 0.302-inch-thick plate composites is shown in Figures 25A and B. It is noteworthy that the metallic jet visible at the bondline of the as-clad plates, Figure 25A, was almost completely obliterated after the hardening treatment, Figure 25B.

1.

The duplicate 0.88- and 1.63-inch-thick composites of Steels J and N that were explosively clad by duPont were rolled (each composite thickness) in the temperature range 2150 to 1700 F to 0.40- and 0.66-inch-thick plates, ground to thicknesses of approximately 0.32 and 0.58 inch, oil-quenched and tempered, and ballistically tested at U.S. Steel against caliber 0.30 and 0.50 AP M2 projectiles, respectively. The ballistic-test results are listed in Tables IX-E and X-D and show that against caliber 0.30 AP M2 projectiles, Composites J-N(XD) and J-N(XF) exhibited merit ratings of 1.39 and 1.34, respectively; and against caliber 0.50 AP M2 projectiles, Composites J-N(XC) and J-N(XE) exhibited merit ratings of 1.24 and 1.19, respectively. These four explosively clad and rolled plate composites were also bonded strongly enough so that separation did not occur at the bondline during ballistic testing. Figure 26 illustrates the appearance of the plates after ballistic testing with caliber 0.50 AP M2 projectiles. The microstructure of the bond of the explosively clad and rolled 0.58-inchthick plate composites is shown in Figures 25C and D. The hardness of the explosively clad and rolled 0.3-inch-thick plates was

CONFIDENTIA

slightly greater than that of the explosively clad (not subsequently rolled) plates of the same thickness.

The ballistic limits obtained for the explosively clad and the explosively clad and rolled plate composites were equivalent to hose obtained for roll-bonded plate composites of the same steels and thicknesses, and probably would have been somewhat higher had the front face been harder (higher in carbon content).

A 14- by 12-inch sample of one of the explosively clad (not subsequently rolled) 1.63-inch-thick plate composites was heat-treated, ground to 1-1/2 inches thick, and ballistically tested at AMRA with 14.5 mm AP1 BS-41 (tungsten-carbide core) projectiles at 0° obliquity. This Composite J-N (XF-1) had a merit rating of 1.11 and, although it back-spalled, did not separate at the bondline during ballistic testing, Figure 27.10)

The experiments on explosion cladding and explosion cladding followed by rolling have indicated that both of these methods are technically feasible methods to bond armor steels. Metallographic examination indicated that the bonds were good, and the plate composites survived the required ballistic testing without separating at the bondline.

#### Weld Overlaying Followed by Rolling

High-hardness weld overlaying of medium-carbon steel plates was investigated as one method of achieving metallurgically bonded dual-hardness steel composites. The procedure used was to deposit high-hardness (approximately 60 R<sub>C</sub> after heat treating) weld metal on a medium-carbon steel plate, hot-roll the composite to the desired thickness, remove the scale and decarburized surface material, and then heat treat the weld-overlayed plate to the desired hardness (front and rear).

The first experiment was performed by using the submergedarc welding process with hardfacing weld wire (0.46% C) and a neutral flux (containing no alloy additions). A 1/2-inch-thick by 6-inchwide by 9-inch-long plate of Steel N (0.33% C) was shot-blasted on one surface and then tack-welded to a base plate to prevent the distortion (curling up) that occurs during the application of weld overlays to relatively thin plates. Three layers of weld metal with a total thickness of 5/16 inch were applied to the shot-blasted surface. The weld-overlayed plate was cross-rolled to a thickness of 0.40 inch and slow-cooled. Metallographic examination revealed a good bond, as shown in the representative photomicrograph in

-17-

CONFIDENTIAL

Figure 28A. After oil quenching from 1500 F and double tempering at 250 F, the weld metal exhibited a very low hardness  $(31.0 R_C)$ , and the microstructure contained a large amount of ferrite. Chemical analysis revealed that the carbon content of the weld overlay was only 0.15 percent. The cause of this loss in carbon was not determined but it was believed to be the result of the "neutral" flux being oxidizing.

Plates of Steel N were weld-overlayed with Murex Hardex 45 (0.61% C) and Murex Hardex 52 (0.58% C) covered electrodes.\* After weld-overlaying (35 to 40% front face; 60 to 65% rear face), the plates were processed in the same manner as described previously. Figure 28B is a representative photomicrograph of the metallurgical bond obtained after cross-rolling to a thickness of 0.40 inch. The two plates were heat-treated to a front face hardness of 59.0 to 60.0 Rockwell C, ground to about 0.324 inch thick, and ballistically tested with caliber 0.30 AP M2 projectiles at 0° obliquity. The plate samples (Codes 4B and 5B) exhibited merit ratings of 1.40 and 1.44, respectively, Table IX-F. A photograph of the Hardex 52-overlayed and ballistically tested plate (Code 5B) is shown in Figure 29A.

Two 1/2- by 6- by 10-inch plates of Steel A (0.34% C) were Blanchard-ground on one surface and weld-overlayed with Hardex 45 and Hardex 52 covered electrodes, respectively, to a total thickness of approximately one inch (50% front face - 50% rear face thickness proportions). The weld-overlayed plates (Codes Al and A2) were cross-rolled to a thickness of 0.66 inch, surfaceground to remove scale and decarburized material, oil-quenched from 1500 F, and tempered at 275 F. Because the two weld overlays (front faces) did not attain sufficient hardness (55.0 to 56.0  $R_{\rm C}$ ), one plate (Code A2 with the Hardex 52 overlay) was re-austenitized and quenched in a glycol-water solution without subsequent tempering. The plates were ground to thicknesses of 0.525 inch (Code Al) and 0.548 inch (Code A2), ballistically tested with caliber 0.50 AP M2 projectiles at 0° obliquity, and exhibited merit ratings of 1.29 and 1.22, respectively, Table X-E. The weld-overlayed plate sample that was not tempered (Code A2) fractured into four pieces during ballistic testing. A photograph of the Hardex 45-overlayed and ballistically tested plate (Code Al) is shown in Figure 29B.

\*Several other weld metals could have been successfully used; the covered electrodes that were employed were available at the time.

-18-

## CONFIDENTIAL

Although very good metallurgical bonds and satisfactory ballistic properties were obtained in the weld-overlayed plates, the weld-overlay technique is a rather costly method for producing composite steel armor. For such a method to be considered seriously as a production technique, special automatic welding equipment capable of depositing large amounts (greater than 50 pounds per hour) of hardfacing weld metal at the minimum thickness required for good ballistic properties would be required. Such hardfacing processes and equipment have been described in the literature.11, 12, 13, 14) As backing (base) plate thicknesses increase, weld overlaying (as a cladding technique) reportedly becomes more economical.14)

#### Cast-Cladding Followed by Rolling

1

ŝ

Cast-cladding experiments were initiated to determine the parameters controlling bonding between high- and medium-carbon steels. Figure 30 is a sketch illustrating the basic steps that were planned for processing plate-sandwich-insert cast composites.<sup>8</sup>) None of the three experiments conducted yielded satisfactory results.

In the experiments, 1/2-inch-thick plates of the 0.53 percent carbon steel were employed as upright centrally located mold inserts,\* and the 0.31 percent carbon steel was poured around this insert. Both 500-pound air-melted and 300-pound vacuum-melted induction-furnace heats were poured at 3000 to 3050 F in preheated molds, the air-melted heats in an argon atmosphere and the vacuummelted heats in vacuum. One of the subsequently rolled cast-clad ingots (Composite 5-N) displayed a metallurgical bond between both of the plate inserts and the cast steel, Figure 31A, but the other two casting and rolling experiments (Composites 4-N and 8-N) resulted in a lack of sound metallurgical bonding, as shown in Figure 31B. In each experiment, the seal welds around the periphery of the plate inserts melted, and the separating materials between the plates escaped and contaminated the melt.

Successful cast-cladding of dual-hardness armor would probably require preheating the plate insert as well as controlling the ratio of molten-metal-to-insert volume to achieve sound metallurgical bonding with the cast steel. Cast-cladding is difficult to achieve when approximately equal proportions of front-plate and rear-plate material are to be clad. A slab-mold insert that

\*The plates were either Blanchard-ground or shot-blasted at the outer surface and were peripherally seal-welded after a separating compound and asbestos sheet had been placed between them. occupies about 50 percent of the mold volume causes the molten steel to freeze almost immediately at the insert surface with little or no metallurgical bonding. Although this problem may be less acute when production-size molds (instead of laboratory-size molds) are employed for various commercial applications15) involving cast cladding, the significantly different layer-thickness proportions that are normally employed in these nonarmor applications minimize this problem. Moreover, the extent of bonding and the bond strength obtained in commercial cast-clad articles are much lower than those required for armor.

SECRET

A weld metal with a high melting point should be used for the peripheral seal weld when a sandwich type of mold insert is to be employed. Also, melting and pouring the heat under vacuum would provide optimum conditions for preventing the formation of oxides (on the surface of the mold insert) that are detrimental to sound metallurgical bonding; however, pouring in an inert or reducing atmosphere should be adequate.16)

In view of the very satisfactory results obtained by roll-bonding and other methods of bonding, it is not recommended that development of cast-cladding techniques for dual-hardness steel armor be pursued further.

#### Effects of Miscellaneous Processing Variables

Eleven 12- by 10-inch plate samples of Composite 20-21 (Production Pack 66G) with a nominal thickness of 0.265 inch were processed in various ways to determine the effects of these processing variables on ballistic performance against caliber 0.30 AP M2 projectiles at 0° obliquity. The details and results of these studies, summarized in Table XII-A, indicate that the procedures currently being used to process dual-hardness armor (grinding both surfaces, hardening, and immediate tempering) are satisfactory, as attested by the 1.50 merit rating of Sample Al. Higher merit ratings (1.54 and 1.55) were obtained in a sample that was held for a day before tempering (Sample A2) and in a sample that was not tempered (Sample C2); both samples had higher hardness, and the sample that was held for a day at room temperature before tempering cracked badly during ballistic testing. However, the as-quenched sample did not crack.

Variations in surface-preparation techniques generally did not result in major differences in merit rating (Samples D2, D3, E2, and E3). The high merit rating obtained for Sample E3,

-20-

the sample that underwent no front plate preparation, was surprising. Efforts to reduce retained austenite by a subzero and tempering treatment (Sample F2) failed to improve the merit rating. Similarly, efforts to tie up carbon as undissolved carbides (by employing intermediate tempering treatments at 1100 F or 1290 F followed by a short-time austenitizing treatment) also failed to improve the merit rating, Samples G2 and G3; in fact, the merit rating of Sample G2 was unexplainably low.

To determine the effect of minor variations in tempering conditions on the ballistic performance against caliber 0.50 AP M2 projectiles at 0° obliquity, five 12- by 12-inch plate samples of Composite 20-21 (Production Pack 66E) with a nominal thickness of 0.535 inch were austenitized at 1500 F, spray-quenched with a glycol-water solution, and individually tempered for 30 minutes at 275, 300, and 350 F, double-tempered at 275 F, and tempered for 4 hours at 275 F. Slight differences in yield strength (209 to 219 ksi) and insignificant differences (1.5% maximum) in the amount of retained austenite resulted from these tempering variations. However, the results of the ballistic studies, summarized in Table XIII-A, indicate that only minor differences in  $V_{50}$  protection ballistic limit (92 fps maximum difference) and in merit rating (4% maximum difference) resulted from the variations in tempering. Therefore, it is concluded that the tempering treatment currently being used for production plates of dual-hardness steel armor (single temper at about 275 F) is satisfactory.

#### Shot-Peening Experiments

Shot peening is a cold-working process in which the surface of a metal part is impacted with round steel shot under controlled conditions. Although shot peening is used primarily to increase fatigue life and prevent stress-corrosion cracking of metal parts, it is sometimes used to form parts or to correct their shape. When the surface of a metal has been satisfactorily peened, the resultant surface residual compressive stresses aid in preventing the formation of cracks.

To investigate the effects of shot peening and the resultant surface residual compressive stresses on the ballistic properties of heat-treated armor steel composites, three quenched and tempered 0.3- by 12- by 12-inch plate samples of Composite 9-10 (Production Pack 65G) were shot-peened by Metal Improvement Company, and a fourth similar plate was retained as a control sample. Listed below are the hardnesses of the four plates as well as pertinent observations.

CONFIDENTIA

-21-

	Surface	e Hardness, R <sub>C</sub>		
Plate	Peened	Front	Rear	Remarks
1	None	62.0	52.0	Plate bowed (front surface convex)
2	Front	66.0	53.0	Plate bowed (front surface convex)
3	Rear	62.0	56.5	Plate bowed (rear surface convex)
4	Both	64.0	55.0	Plate was flat

The data show a definite increase in hardness at thepeened surface, and indicate that plate flatness can be controlled to some extent by shot peening. The plates were ballistically tested with caliber 0.30 AP M2 projectiles at 0° obliquity. The ballistic-test results Table XII-B, indicate that shot peening improved the resistance to penetration very slightly (increasing the merit rating from 1.46 to 1.49), probably because it also slightly increased surface hardness. However, shot peening did not significantly affect the propensity of this composite (Composite 9-10) to cracking and spalling.

#### Rapid-Heat-Treatment Study

\$.

-----

I

Experiments were initiated during the final quarter of the contract to investigate the effects of rapid heat treatment (rapid austenitizing by induction heating to produce an ultrafine grain size) on the ballistic performance of composite steel plates. Plate samples, about 9 inches by 5 inches by about 0.640 inch, of 2-, 3-, and 4-layer composites were to be rapidly heat-treated to obtain a prior-austenite grain size of about ASTM No. 12 or finer prior to testing them with caliber 0.50 AP M2 projectiles at  $0^{\circ}$ obliquity. Starting plate condition (as-rolled versus normalized and tempered) and peak heating temperature (1475 F versus 1600 F) were to be initially investigated, and three heating and quenching cycles were to be employed. However, because of early equipment and procedural problems, this program was not completed in time. With improved techniques, encouraging ballistic results were beginning to be obtained, as witnessed by the 1.36 merit rating of Sample 67AB-9, Table XIII-B. The full potential of rapid heat treatment of composite steel armor should be explored in future studies.

#### Effect and Minimization of Scale and Decarburization

Studies were conducted to evaluate protective slurries, mixtures, and platings for minimizing the scaling and decarburization that normally occur during rolling and heat treating of steels.

CONFIDENTIAL
The coatings that were tested for protection at 1500 F (the usual austenitizing temperature for dual-hardness steel plates) included 10 percent bentonite-90 percent boric acid, 20 percent chromium oxide-80 percent magnesium oxide, 40 percent chromium oxide-60 percent magnesium oxide. Metlseel A213,\* Metlseel A215,\* 5 percent silica sand-35 percent chromium oxide-60 percent magnesium oxide, 10 percent titanium oxide-30 percent chromium oxide-60 percent magnesium oxide, 25 percent waterglass-25 percent chromium oxide-50 percent magnesium oxide, Turco Pretreat, copper plating in thicknesses at 0.003 and 0.005 inch, and aluminum paint. In addition, several of the aforementioned coatings were tested at 2000 F (a representative hot-rolling temperature for dual-hardness steel plates).

The coatings observed to be best for protection at elevated temperatures were the chromium oxide-magnesium oxide slurries, waterglass-chromium oxide-magnesium oxide, and Turco Pretreat, a commercially-produced substance (ceramic in a solvent carrier) from Turco Products, Incorporated. Turco Pretreat was selected for coating laboratory and production plates on the basis of the ease and convenience of application-it can be painted or sprayed on the plates-and because it does not flake off during quenching, thus minimizing any contamination of the closed circulatory quenching systems that would probably be employed in heat treating dual-hardness steel armor plates. Ground plates coated with Turco Pretreat and then heat-treated exhibited satisfactory hardness (nominally 60  $R_C$  front and 50  $R_C$  rear) after grit-blasting or grinding the plate surfaces to remove only a few thousandths of an inch of material. (The effects of various surface conditions on ballistic performance against caliber 0.30 AP M2 projectiles were previously shown, Table XII.)

#### Evaluation of Mechanical Tests

A program was initiated to develop mechanical-testing technicold for determining properties such as bond strength, yield and tansile strengths, toughness, and fracture characteristics of dual-hardness steel armor. Several types of specimens (tensile, impact, bend, shear-tensile, and compression) from the first production trial of dual-hardness armor (Composite 9-10) were initially investigated.<sup>8</sup>) Figure 32 shows each type of specimen; the specimens were macroetched with hital to reveal the front and rear layers. 建築設備用する。その一部には設備設置ないなどは要認識ないたかです。

As is generally known, ultrasonic testing of plate composites can detect only unbonded layers (in plates with a certain minimum thickness) where actual discontinuities exist.

\*Products of Glidden Chemicals, PEMCO Division.

However, it cannot distinguish a strongly bonded composite from a moderately or weakly bonded composite that might front-shatter, spall at the bondline, or delaminate during ballistic impact. A back-spalled composite (Production Pack 65K, Composite 9-10) is illustrated in Figure 33A; in contrast, Figure 33B illustrates a strongly bonded composite (Production Pack 66B, Composite 20-21) that exhibited excellent rear-plate performance. A ballistically tested Laboratory plate sample exhibiting front spalling and separation at the bondline was previously shown in Figure 10A. These examples illustrate the desirability of evaluating the bond strength of plate composites at an early stage of production (for example, after rolling) so that excessive production costs on poorly bonded plate composites could be avoided.

Figure 34A illustrates the principle of dual-hardness composite steel armor. The cracks emanating from the hard front plate of Composite 9-10 after a projectile impact were arrested by the tougher rear plate. Figure 34B illustrates a close-up of a back spall encountered in a poorly bonded plate of Composite 9-10. The crack progressed from the front plate to the bondline, then followed the bondline, then broke through the rear plate.

To determine the bond strength of dual-hardness steel armor, a shear-compression specimen previously developed at the Laboratory<sup>17)</sup> and shown in Figure 35A is now being employed.<sup>18)</sup> Testing involves loading the specimen in compression until failure occurs by shear fracture along the bondline. To obtain valid results with this test, failure must occur along the bondline, and buckling must be avoided. Rounding the ends of the specimen (as shown in Figure 35B) helps significantly in preventing excessive bending moments from developing during testing. The shear-compression specimen is still in the development stage; therefore, data on the relative bond strengths of composites are very limited. However, preliminary data indicate that weakly to moderately bonded composites would be expected to have a shear strength at the bond (as determined with shear-compression specimens) of less than about 90 ksi, and strongly bonded composites would be expected to have a shear strength greater than about 100 ksi (2/3 or more of the shear strength of the weaker component). When valid test results are consistently obtained, extensive data will be compiled on composites known, from ballistic testing, to exhibit strong bonds and weak bonds. This information should aid in establishing a minimum bond-strength requirement for composite steel armor.

Tests are continually being connacted to determine the mechanical properties of composite steel armor. Shown below are

typical properties for heat-treated dual-hardness steel armor. All specimens were from plates that were oil-quenched from 1500 F and double-tempered at 250 F.

	Plate Thickness, inch	Yield Strength (0.2% Ofiset), ksi		2	
20 (0.51% C)	0.25	219	361	6	15
21 (0.31% C)	0.25	183	262	9	45
Pack 66B (Composite 20-21)	0.40	185	319	9	12

Room-temperature Charpy V-notch energy-absorption values of quenched and tempered composite steel armor range from 5 to 20 ft-lb, depending on notch orientation, with the lowest values occurring for front-face-notched specimens.

To determine the fracture characteristics of armor steels, studies are in process to determine the fracture toughness (stress-intensity factor,  $K_{IC}$ ) of the individual front- and rear-face materials as well as of the bonded composites.\* Initial three-point slow-bend tests performed on 7-inch-long fatigue-cracked edge-notched specimens from 1/4-inch-thick plate material (given the same heat treatment as described in the preceding paragraph) resulted in  $K_{IC}$  values of approximately 28 ksi V inch for Steel 20 (front-face steel) and 63 ksi V inch for Steel 21 (rear-face steel); this indicates that Steel 21 can tolerate a flaw 7-1/2 times larger than that which Steel 20 can tolerate. However, these values should be considered tentative until further fracture-toughness tests are conducted.

Additional tests may help to determine relations between yield strength, fracture-toughness ( $K_{IC}$  value), and ballistic performance.

\*Fracture toughness is a more important consideration for structural armor applications than for hang-on armor applications.

-25-

#### Studies to Achieve Improved Plate Flatness

To determine production controls necessary to meet (or approach) the requirements in Specification MIL-S-46099A<sup>19</sup>) and to determine the tolerances that may be expected under normal production conditions, laboratory studies were conducted to determine the effects of quenchant spray pressure, one-sided quenching, differences in rolling direction in the plate, plate thickness, plate size,  $M_S$ -temperature mismatch, rolled-versus ground-plate surfaces, and prebowing on the bowing tendency of production dual-hardness steel plates. These studies were initiated after it was observed that large plates (48 by 73 inches) bowed more than desired or expected during quenching, (Contract No. DA-19-066-AMC-351; OI-19-066-D6-02214X). In all cases, the high-carbon layer was on the outer (convex) surface.

Although Specification MIL-S-46099A permits a maximum out-of-flatness of 7/16 inch in a 36-inch length,<sup>19)</sup> this extrapolates to an undesirable 1.8-inch out-of-flatness in a 73-inch length or 4.7 inches in a 120-inch length on the basis that a flat plate assumes a spherical (or parabolic) contour when quenched either unrestrained or between flat (platen) dies, Figure 36. Most of the distortion is caused by the difference in volume expansion between the two steels when martensite forms.

Laboratory studies conducted chiefly with 12- by 24-inch plates that were spray-quenched with a water solution containing 20 percent UCON-A (a Union-Carbide glycol-type product) indicated that

1. A quenchant spray pressure of 7 to 12 psi (top and bottom) resulted in flatter plates than a pressure of 2 psi.

2. Quenching only the high-carbon surface or quenching both surfaces resulted in flatter plates than did quenching only the medium-carbon surface.

3. Differences in rolling direction within the plate did not significantly affect bowing tendencies.

4. Thinner plates (0.317 inch) bowed slightly more than thicker plates (0.383 to 0.582 inch).

5. Bowing was relatively more severe in small plates (4 by 8 inches) than in larger plates (up to 17 by 34 inches).

6. Differences of 54 to 161 F in the  $M_S$  temperature of the front and rear steel layers did not significantly affect bowing

tendencies; however, plates with both layers having relatively high  $M_S$  temperatures may bow more than plates with one or both layers having relatively low  $M_S$  temperatures.

7. Ground plates bowed about the same as, or very slightly less than, as-rolled plates of the same composition and thickness.

8. Tempering at 275 F (with weights on the bowed surface) slightly lessened the amount of bow that resulted in the quenched (from 1500 F) plates.

9. Plates must be prebowed a greater opposite amount (toward the medium-carbon surface) than would be indicated by the bow that normally occurs toward the high-carbon surface.

#### CONCLUSIONS

From the metallurgical, mechanical, and ballistic evaluations that were conducted on heat-treated composite steel armor, the following conclusions are drawn:

- 1. A front-face nominal composition (in percent) of 0.55C, 0.75Mn, 1.20Ni, 0.75Cr, and 0.50Mo and a rear-plate nominal composition of 0.30C, 0.75Mn, 1.20Ni, 0.75Cr, 0.50Mo have satisfactorily served as the components of lightweight, heat-treatable, dual-hardness steel armor.
- 2. The optimum heat treatment for the dualhardness steel plates consisted of a lowtemperature austenitizing treatment (at about 1500 F) followed by quenching (at an H value of about 0.3), followed by tempering (at about 275 F). This heat treatment resulted in a microstructure of quenched and tempered martensite and front- and rear-plate hardnesses within the scope of those in Specification MIL-S-46099A.
- 3. Against caliber 0.30 AP M2 projectiles at  $0^{\circ}$  obliquity, the optimum front-plate-to-rearplate thickness proportions for roll-bonded, heat-treated dual-hardness steel armor (0.300inch-thick plates) were in the range 35/65 percent to 65/35 percent, peaking at about 50/50 percent. Against caliber 0.50 AP M2 projectiles at  $0^{\circ}$  obliquity, the optimum

front-plate-to-rear-plate thickness proportions (0.640-inch-thick plates) were in the range 20/80 percent to 60/40 percent, peaking at about 40/60 percent.

SECRET

The strong metallurgical bonds that were found to be required in composite steel armor were obtained by roll bonding, roll and diffusion bonding, explosion cladding, explosion cladding and rolling, and weld overlaying and rolling. Difficulties experienced in the Laboratory prevented the attainment of similar satisfactory bonds by cast cladding and rolling.

Multilayer plate composites (with 3 or 4 layers) did not exhibit ballistic limits any higher than those of 2-layer plate composites. Variations in layer hardnesses and layer-thickness proportions among the multilayer composites generally had only a slight effect on the ballistic limit. Multilayer composites, however, did offer better resistance to through-thickness cracking and generally exhibited tougher rear-face performance.

More than 170 plate samples of composite steel armor were ballistically tested. Samples from production plate composites generally exhibited better ballistic performance than samples from Laboratory plate composites. Merit ratings as high as 1.71 were obtained in production plates against caliber 0.30 AP M2 projectiles at 0° obliquity, but no merit ratings over 1.40 have been obtained against caliber 0.50 AP M2 projectiles at 0° obliquity. However, progressive improvements in ballistic performance are being made with each production run of dual-hardness steel armor made.

7. Seven production-size lots of dual-hardness steel armor have been made on existing facilities, thereby demonstrating the feasibility of manufacturing this armor on a production basis. Ten 48- by 60inch plates for caliber 0.30 AP M2 protection (about 0.310-inch thick) and ten 48- by 60-inch plates for caliber 0.50 AP M2 protection (about 0.650-inch thick) were supplied to AMRA as part of the present contract.

-28-

### CONFIDENTIAL

- 8. A commercial coating that minimizes the formation of scale and the decarburization that occurs during the heat treatment of plate composites was found.
- 9. Through Laboratory and production studies of factors affecting plate flatness, techniques are being developed to minimize the distortion (bowing) that normally occurs during the heat treatment of composite dual-hardness steel armor. The plate composites can therefore meet the flatness requirements of Specification MIL-S-46099A.
- 10. A shear-compression specimen that is simple to produce from plate product and relatively simple to test on conventional equipment was found to effectively measure the relative bond strength of dual-hardness steel plate composites. Many other mechanical-testing studies were also conducted.

#### RECOMMENDATIONS FOR FUTURE WORK

Although significant progress was made during the oneyear research program just concluded, plate composites with merit ratings greater than 1.37 for protection against caliber 0.50 AP M2 projectiles have not yet been developed. At the time the aforementioned research program was concluded (May 19, 1967), several projects to improve this ballistic performance were still incomplete. Among these projects were investigations of (1) ultraservice (lowresidual, high-toughness) steels, (2) ultrafine-grained (rapidly heat-treated) versus typical-grained versus coarse-grained plate composites, (3) ausrolled-and pseudo-ausrolled\* plate composites, (4) surface-hardened plate composites, and (5) correlations between ballistic performance and mechanical properties (including fracture toughness). In addition, it is believed that further experience will substantiate that certain statements in Specification MIL-S-46099A should be modified slightly when referring to heat-treated composite dual-hardness steel armor. Moreover, further work is required to better determine and understand why certain ballistic results are obtained with composite steel armor.

Therefore, it is recommended that the research effort be continued (as an extension to the contract work just completed) to

\*Finish-rolled "cold" to impart texturing.

-29-

CONFIDENTIAL

complete the aforementioned caliber 0.50 studies, to investigate other promising approaches that may develop, and to extend the composite-steel-armor approach to thicker and thinner plates.

#### ACKNOWLEDGMENTS

The authors and U. S. Steel wish to express their gratitude to Dr. S. S. Tor and the E. I. du Pont de Nemours and Company for their contribution to the explosion-cladding studies. The authors also wish to acknowledge the Photo Instrumentation Section of the U. S. Steel Applied Research Laboratory for the high-speed photographs and the Steel Processing and Refractory Technology Division for the cast-cladding experiments.

The authors and U. S. Steel wish to express their gratitude to the U. S. Army Materials Research Agency for the cooperation and assistance received throughout this contract, for the ballistic testing conducted before the completion of U. S. Steel's ballistic range, and in particular to K. H. Abbott, J. L. Sliney, and D. J. Papetti for their invaluable guidance and encouragement.

#### LITERATURE CITED

- "Proceedings of Symposium on Lightweight Armor Materials (U)," AMRA MS 65-01, March 1965 (SECRET REPORT).
- J. L. Sliney, "Dual-Hardness Steel Armor (U)," AMRA TR 65-13, June 1965 (SECRET REPORT).
- 3. C. F. Martin and B. N. Briggs, "Lightweight Dual-Hardness Ausformed Armor Plate (U)," Philco Corporation Publication No. C-2906, AMRA CR64-06/1, November 20, 1964 (CONFIDENTIAL REPORT).
- 4. Private communication with R. V. Fostini of Climax Molybdenum Company of Michigan, April 23, 1964.
- 5. R. A. Grange, "Estimating Critical Ranges in Heat Treatment of Steels," Metals rogress, April 1961, pp 73-75.
- R. A. Grange and H. A. Stewart, "The Temperature Range of Martensite Formation," <u>Transactions</u> of the American Institute of Mining, Metallurgical, and Petroleum Engineers, Vol. 167, 1946, p 467.

-30-

#### LITERATURE CITED (Continued)

- 7. J. H. Hollomon and L. D. Jaffe, <u>Ferrous Metallurgical Design</u>, John Wiley & Sons, Inc., 1947, p 47 (taken from A. B. Greninger, "Martensite Thermal Arrest in Iron-Carbon Alloys and Plain-Carbon Steels," <u>Transactions</u> of the American Society for Metals, Vol. 30, 1942, pp 1-28).
- S. J. Manganello and G. C. Carter, "Development of Heat-Treated Composite Steel Armor (U)," First Quarterly Technical Report, AMRA CR 66-08/1, October 20, 1966 (CONFIDENTIAL REPORT).
- 9. Advance Technical Information, F-41126A, published by Union Carbide Corporation, Chemicals Division, August 1964.
- 10. D. J. Papetti, "Ballistic Evaluation of 1" to 2" Thick Dual-Hardness and Homogeneous Steel (U)," AMRA Report No. ABI-78, February 24, 1967 (CONFIDENTIAL REPORT).
- 11. R. R. Irving, "Hardfacing Enters the Field of Composite Fabrication," The Iron Age, November 25, 1965, pp 57-60.
- 12. J. W. Baker, "Welding and Hardfacing of Press Tolls and Die Steels," Sheet Metal Industries, August 1966, pp 626-634.
- 13. H. S. Avery, "Hard Facing Alloys," ASM Technical Report No. C6-17.3, 1966.
- 14. D. F. Nisbet, "Cladding Methods Used by an Oil Company for Base Metal Protection," ASTM Technical Report No. GG6-1.9, 1966.
- 15. Private communication with Dr. R. S. Cremisio of Cyclops Corporation and Dr. F. C. Langenberg of Crucible Steel Company, November 11, 1966.
- 16. J. H. Beile and C. H. Lund, "Current Status of Composite Casting as Bonding Technique," Technical Report No. D5-15.3, Presented at the 1965 Metals/Materials Congress, October 18-22, 1965, Detroit, Michigan.
- 17. R. F. McCartney, R. C. Richard, and P. S. Trozzo, Unpublished work by the United States Steel Corporation Applied Research Laboratory.

-31-

#### LITERATURE CITED (Continued)

- 18. S. J. Manganello and G. C. Carter, "Development of Heat-Treated Composite Steel Armor (U)," Second Quarterly Technical Report, AMRA CR 66-08/2, December 30, 1966 (CONFIDENTIAL REPORT).
- 19. Military Specification MIL-S-46099A, "Steel Armor Plate, Roll-Bonded, Dual Hardness," November 15, 1966.

1.11

近日日日日間の日日に

#### Distribution List

-----

7

l

\_\_\_\_

Ĩ

1

ine destroyers of the plane. 

1,1

4. IV. 1. 

l

1

÷

NO. Of <u>Copies</u>	То
1	Office of the Director, Defense Research and
	Engineering, The Pentagon, Washington, D. C. 20301
	Commanding General, U. S. Army Materiel Command,
	Washington, D. C. 20315
1	ATTN: AMCSA-S
1	ATTN: AMCRD-RP
1	ATTN: AMCRD-RC-M
1	ATTN: AMCSA-E
1	ATTN: AMCRD-FA, Mr. E. D. Proudman, Jr.
1	ATTN: AMCRD-G, Mr. W. Morawski
1	ATTN: AMCRL
1	ATTN: AMCRD-L, Mr. C. N. Gardner
1	ATTN: AMCRD-TC, Dr. P. R. Kosting
1	ATTN: AMCRD-RD-M
20	Defense Documentation Center, Cameron Station,
	Bldg. 5, 5010 Duke Street, Alexandria,
	Virginia 23314
	Chief of Research and Development, Department
	of the Army, Washington, D. C. 20310
2	ATTN: Physical and Engineering Sciences Division
1	Tactical Division, Directorate of Operational
	Rqmts & Dev. Plans, DCS R&R Washington, D. C. 20315
1	Commanding Officer, U.S. Army Foreign Science and
	Technology Center, Munitions Building, Constitution
	Avenue, Washington, D. C. 20315
	National Aeronautics and Space Administration,
	Washington, D. C. 20546
1	ATTN: Mr. B. G. Achhammer
1	ATTN: Mr. G. C. Deutsch
1	ATTN: Mr. R. V. Rhode
	The Surgeon General, Department of the Army,
	Washington, D. C. 20315
1	ATTN: Medical Research and Development Branch
	Commanding General, U. S. Army Aviation Materiel
	Command, P. O. Box 209, Main Office, St. Louis,
	Missouri 63166
1	ATTN: AMSAV-EGG
	(Continued)
	-33-

「日本ではない」の「日本のない」になって、サードに、「本本」」というない。

-33-

467.5

日本のあるから、いたのではないたいでは、「ないたい」というないです。

「日本学校になったいないで、このない

No. of <u>Copies</u>	To
	Commanding Officer, Frankford Arsenal, Bridge~ Tacony Streets, Philadelphia, Pennsylvania 19137
1	ATTN: SMUFA-L, 7000, Mr. H. Markus
1	ATTN: Technical Library, C2500
	Commanding Officer, U.S. Army Aviation Materiel
	Laboratories, Fort Eustis, Virginia 23604
1	ATTN: SMOFE-HF, Mr. E. V. Merritt
	Commander, U. S. Naval Weapons Laboratory, Dahlgren,
-	Virginia 22448
1 1	ATTN: Code TEP, Mr. D. T. Grey ATTN: TOMM-3, Mr. W. T. Highberger
-	
	Commanding General, U.S. Army Weapons Command,
	Rock Island, Illinois 61202
1	ATTN: AMSWE-RDR, Mr. G. Reinsmith
	Commanding Officer, Rock Island Arsenal, Rock Island,
	Illinois 61202
1	ATTN: SWERI-RDD-CV
	Commanding General, U.S. Army Test and Evaluation
	Command, Aberdeen Proving Ground, Maryland 21005
1	ATTN: STEAP-DS-TU, Mr. W. Pless
3	ATTN: Technical Library, Bldg. 313
	Commanding Officer, U.S. Army Ballistic Research
	Laboratories, Aberdeen Proving Ground, Maryland 21005
1	ATTN: Dr. D. Eichelberger, AMXBR-XAE
1	ATTN: Mr. R. Bernier, AMXBR-XAE
	Commanding Officer, U.S. Army Limited War Laboratories
	Aberdeen Proving Ground, Maryland 21005
1	ATTN: Mr. J. L. Baer
	Commanding Officer, USACDC Ordnance Agency, Aberdeen
	Proving Ground, Maryland 21005
6	ATTN: Library, Bldg. 305
	(Continued)
	-33a-

1

the stable

No. of <u>Copies</u>	<u>'To</u>
1 1	Commanding Officer, U.S. Army Natick Laboratories Natick, Massachusetts 01762 ATTN: AMXRE-CCE, Dr.G. Thomas ATTN: Technical Library
1	Commanding Officer, Harry Diamond Laboratories, Connecticut Avenue and Van Ness Street, N. W., Washington, D. C. 20438 ATTN: AMXDO, Library
1	Director, Advanced Research Projects Agency, The Pentagon, Washington, D. C. 20315
1	Commander, British Army Staff, 3100 Massachusetts Avenue, N.W., Washington, D. C. 20315
1	Commander, Canadian Army Staff, 2450 Massachusetts Avenue, Washington, D. C. 20315 ATTN: GSO-I, A&R Section
1	Chief, Bureau of Ships, Navy Department, Washington, D. C. 20315 ATTN: Code 341 ATTN: Code 529
1	Chief, Office of Naval Research, Department of the Navy, Washington, D. C. 20315 ATTN: Code 423
1	Commander, U. S. Navy David Taylor Model Basin, Washington, D. C. 20007 ATTN: Code 737, Mr. Abner R. Willner
1 1	Commander, Bureau of Naval Weapons, Department of the Navy, Washington, D. C. 20360 ATTN: Code RRMA 25, Mr. G. Yoder ATTN: RMMP
1	Department of the Navy, HQ, U.S. Marine Corps (AAW-4), Washington, D.C. 20380
1 1	Commandant, U. S. Marine Corps, Washington, D. C. 20315 ATTN: A03H ATTN: A04D

(1997) 1997

for the second s

(Continued) -33b-

A and laws

1

1.

No. of Copies	<u> </u>
	Director, Naval Research Laboratory, Anacostia Station, Washington, D. C. 20390
7	ATTN: Mr. W. J. Ferguson, Code 6214
1	ATTN: Mr. W. J. Ferguson, Code 0214 ATTN: Technical Information Center
T	ATTN: Technical Information Center
	Commanding Officer, U.S. Army Tank-Automotive
_	Center, Warren, Michigan 48090
2	ATTN: AMSTA-BM, Tech Data Coord Branch
1	ATTN: AMSTA-BMM
	Commanding Officer, Picatinny Arsenal, Dover,
	New Jersey 07801
1	ATTN: SMUPA-VP5, Mr. W. J. Powers
1	ATTN: Feltman Research Laboratories
	Commanding General, U. S. Army Munitions Command,
	Dover, New Jersey 07801
1	ATTN: Technical Library
1	Commanding Officer, U. S. Naval Medical Field
	Research Laboratory, Camp Leteune, North Carolina
	Commanding Officer, U. S. Army Missile Command,
	Redstone Scientific Information Center, Redstone,
	Alabama 35809
4	ATTN: AMSMI-RBLD, Document Station
	National Aeronautics and Space Administration,
	Marshall Space Flight Center, Huntsville,
	Alabama 35812
1	ATTN: R-P&VE-M, Dr. W. R. Lucas
ī	ATTN: M-F&AE-M, Mr. W. A. Wilson, Bldg. 4720
	Commanding General, U.S. Army Missile Command,
	Huntsville, Alabama 35809
1	ATTN: AMSMI-R, Mr. J. McDaniel
1	ATTN: Technical Library
-	
	Commander, Naval Ordnance Laboratory, White Oak,
_	Silver Spring, Maryland
1	ATTN: Code WM
	Commanding Officer, Army Research Office (Durham) E
	CM, Duke Station, Durham, North Carolina 27706
1	ATTN: Information Processing Office

(Continued) -33c-

÷...

1

-

2

No. of <u>Copies</u>	To
1	Commander, Air Force Materials Laboratory, Wright-Patterson Air Force Base, Ohio 45433 ATTN: AFML (MAAE), Mr. R. E. Wittman
5	Headquarters, Aeronautical Systems Division, Wright-Patterson Air Force Base, Ohio 45433 ATTN: ASRCEE
1	Commander, Department of the Air Force, Air Force Armament Laboratory Eglin Air Force Base, Florida
1	President, U. S. Army Aviation Board, Fort Rucker, Alabama 36360
1	Commanding Officer, U. S. Army Aviation School Library, Fort Rucker, Alabama 36360 ATTN: USAAVNS-P&NRL
,	Commanding Officer, U. S. Army Combat Developments Command, Ft. Belvoir, Virginia 22060
1	ATTN: USAERDL
1	ATTN: U.S. Army Engineering School Library
1 1	Metallurgical Technical Services Department ATTN: CDCMR
*	
1	Commanding General, U. S. Army Combat Developments Command, Combined Arms Group, Fort Leavenworth, Kansas 66027
′ <b>1</b>	Commanding Officer, U. S. Army Combat Developments Command, Fort McClellan, Alabama 36201 ATTN: C. B. R. Agency
	Commander, U. S. Naval Engineering Experiment Station, Department of the Navy, Annapolis, Maryland
1	ATTN: Technical Library
1	Commanding General, U. S. Continental Army Command, Fort Monroe, Virginia 23351 ATTN: Research and Development Section
_1	Commanding Officer, U. S. Army Combat Developments Command, Fort Bliss, Texas 79916 ATTN: Technical Library
	(Continued) -33d-

1.1.1.1.1.1.1

No. of <u>Copies</u>	<u> </u>
1	Commanding Officer, U.S. Army Combat Developments Command, Transportation Agency, Fort Eustis, Virginia 23604
1	Commanding Officer, U. S. Army Combat Developments Command, Combat Services Support Group, Fort Lee, Virginia 23801
1	President, Continental Army Command, Board No. 2, Fort Knox, Kentucky 40120
1	U. S. Atomic Energy Commission, P. O. Box 62, Office of Technical Information, Oak Ridge, Tennessee 37830
1	President, Continental Army Command, Board No. 3, Fort Benning, Georgia 31905
T	Senior Standardization Representative, U. S. Army Standardization Group, Canada, Canadian Army Head- quarters, Ottawa, Ontario, Canala
1	Defense Metals Information Center, Battelle Memorial Institute, Columbus, Ohio 43201
	Commanding Officer, Edgewood Arsenal, Dir. of Engr and Ind. Ser., Chem-Mun. Br., Edgewood Maryland 2_010
1	ATTN: Mr. F. E. Thompson
1	United States Steel Corporation, Applied Research Laboratory, Monroeville, Pennsylvania 15146
	Commanding Officer, U.S. Army Materials Research Agency, Watertown, Massachusetts 02172
1 1	ATTN: AMXMR-ED, Mr. K. H. Abbott ATTN: AMXMR-ED, Mr. D. J. Papetti
5	ATTN: AMAMR-AD, MI. D. J. Papetti ATTN: AMXMR-AT
1	ATTN: AMXMR-AA
1	ATTN: AMXMR-RP

.....

1 ÷.

### APPENDIX

· 아이지는 바람에 받은 해외에서 이 것이라. 이 아이지는 아이지는 것을 하는 것이 아이지 않는 것이 있는 것이 않는 것이 있는 것이 가 있다. 또한 것이 있는 것이 있는 것이 없는 것이 없

and the second second

1

Seculturates

Part Property Comparison

I

#### APPENDIX (U)

#### Fabricability of Heat-Treatable Dual-Hardness Steel Armor (U)

Although fabrication studies on composite steel armor were not a requirement of the present contract, welding and forming studies were undertaken by U. S. Steel, and similar studies and machinability studies were conducted by other companies and agencies, concurrent with the studies to develop improved heat-treatable dual-hardness steel armor.

Figure A-1A illustrates that composite steel armor is formable before hardening. As-rolled and ground 0.3-inch-thick production plate samples of Composite 9-10 were normalized and tempered to a hardness of about 27 Rockwell C, then formed on a 3point guided bend-test fixture to bend radii ranging from 1-1/2inches to 1/2 inch without cracking on the outer fibers-the highcarbon steel is on the tension surface. Both longitudinally and transversely oriented plate samples could be cold-formed 180° to the 1/2-inch radius. The same excellent formability was observed in 0.4-inch plate samples that did not have the surface scale ground off, Figure A-2A. Note that the specimen had been saw-cut. Thicker dual-hardness steel plate composites have been successfully cold-formed by other companies. Figure A-1B illustrates two dished heads, a bracket, a corrugated Z shape, and a U bend cold-formed on production equipment; each piece was formed from normalized and tempered 0.3-inch-thick production plates of composite steel armor (Composite 9-10) with a hardness of about 27 Rockwell C. Later production lots of composite steel armor have been softened to hardnesses of 20 Rockwell C and lower, thus making the composite steel armor even more cold-formable.

A 15-inch-diameter dished head was explosively expanded from an 0.3-inch-thick plate composite with an initial hardness of 27 Rockwell C. The steel exhibited a plastic strain of almost 10 percent before failure occurred after the dome was dished to a depth of about  $5 \cdot 1/2$  inches. The fracture was of the shear mode, and no delamination occurred at the bondline.

Figure A-2B illustrates an actuater cylinder fabricated from Composite 9-10 as two half cylinders and joined by fullpenetration electron-beam welding. Two projectile impacts are visible in the photograph. The cylinder exhibited the required ballistic protection, and the rear-face bulging after ballistic testing with caliber 0.30 armor-piercing projectiles was slight enough to permit the piston to function. Extruded seamless tubes of dual-hardness steel armor have also been successfully made by another company.

### CONFIDENTIAL

THE AREA STATES

Figure A-3 shows an experimental helicopter seat fabricated from a dished heat (bottom section) and a roll-formed plate (top section). The seat was welded (with covered electrodes and preheat) with a hardenable ferritic weld metal on the front half and an austenitic weld metal on the rear half, \* heat-treated, \*\* and ballistically tested by AMRA with caliber 0.30 AP M2 projectiles (24 impacts). The seat itself exhibited a merit rating of about 1.43, whereas the full-penetration double-VEE covered-electrode weld exhibited a merit rating of 1.41.

Figures A-4 and A-5 illustrate two views of a prototype helicopter seat made from heat-treatable composite steel armor. By rounding corners and curving plates, a weight savings of 15 percent was realized over a comparable helicopter seat made originally from ausformed dual-hardness steel armor.

بقلائقتاس

(Internet internet)

Ī

and the second

ALTER TO BE A COMP.

Heat-treated (hardened) dual-hardness steel can be welded by any of the low-hydrogen processes and techniques appropriate to the compositions involved. However, the usual high preheats cannot be employed if the weldment is to be used as-welded because of the low tempering temperature (about 275 F) of the base plate. To minimize heat-affected-zone cracking, austenitic steel electrodes are recommended. Table A lists typical properties of U. S. Steel's dualhardness composite steel armor.

The fabrication advantages of heat-treated composite armor over ausformed composite armor are that heat-treatable composite armor can be formed hot or cold (in the softened condition), welded in any manner (with or without preheat and postheat, and with partialor full-penetration welds), readily cut to size with conventional cutting equipment (either hot or cold), drilled or punched, then quenched and tempered to the final desired hardnesses (if the size of welded assemblies permits such heat-treatment privileges). Not only can heat-treatable composite steel armor be cold-formed in the softened condition, but after heat treating, the ductility that may have been exhausted by cold forming is restored, the heat-affected zone resulting from welding is eliminated, and, if the weld metal is heattreatable, it is hardened.

- \*Other types of welding (for example, MIG short-arc and TIG) have also been successfully used to join dual-hardness composite steel armor.
- \*\*There was a slight tendency for contraction to occur during the oil-quenching operation.

-36-

CONFIDENTIAL

Flat, heat-treated composite steel armor can also be produced, and it can be produced in large plate widths and heavy thicknesses if desired. Although some of the fabrication advantages are lost with the use of large flat plates, subassemblies of welded flat plates would still derive the benefits of heat treating after welding. Last, but not least, major cost savings can be realized from the use of heat-treatable composite steel armor.

#### Table A

. . . . . . . .

# Interim Typical Properties of USS Dual-Hardness Composite Steel Armor

Chemical Composition, Percent

	_ <u>C</u>	Mn	P	<u> </u>	<u>Si</u>	<u>Ni</u>	<u>Cr</u>	Mo
Front Rear								

Heat Treatment

#### Hardening (Quenching and Tempering)

in the state of th

Optimum hardness for resistance to penetration by armorpiercing projectiles is obtained by austenitizing at 1500 F, cooling at an H value of about 0.3 to eliminate quench cracking, and tempering at 250 to 300 F.

#### Softening (Normalizing and Tempering)

Material may be softened for forming purposes by austenitizing at 1480 F, air cooling, tempering at about 1290 F for 2 hours, and air cooling.

#### Mechanical Properties

Yield Strength (0.2% Offset) ksi	Tensile Strength, <u>ksi</u>	Elongation, %	Reduction of Area, <u>%</u>	Charpy V-Notch Energy Absorption, ft-1b
	Quenched	and Tempered	0.5-Inch-Th	ick Plate
210	285	3.5	11.0	6
	Normalized	and Tempered	0.32-Inch-T	hick Plate
92	110	14.0	33.1	-

#### Fabricability

#### Weldability

Can be welded by any of the low-hydrogen processes and techniques appropriate to the compositions involved. However, the usual high preheats cannot be employed if the weldment is to be used as-welded because of the low tempering temperature (250 to 300 F) of the base plate.

(Continued) -38-

UNCLASSIFIED

#### Table A (Continued)

#### Interim Typical Properties of USS Dual-Hardness Composite Steel Armor

#### Fabricability (Continued)

#### Weldability (Continued)

If the weldment is heat treated after welding, preheat temperature need not be restricted. To minimize heat-affected-zone cracking, austenitic electrodes are recommended. For heat-treated weldments, a heat-treatable electrode such as Hardex 52 is recommended for the front face.

#### Formability

After normalizing and tempering to a front-face hardness of about  $R_{\rm C}$  20, plate can be cold-formed to a radius of 2t in thicknesses of 1/4 to 1/2 inch. Hot forming can be readily accomplished in the temperature range 1500 to 2000 F, but should be followed by guenching and tempering.

#### Machinability

In the normalized and tempered (20  $R_C$ ) condition, the dualhardness stoel has been readily ground, milled, sheared, drilled, tapped, and bent, with workability comparing approximately to that of regular annealed tool steel.

#### **Ballistic Properties**

The average obtainable merit rating for hardened plates is 1.4.

-39-

UNCLASSIFIED



A. Guided bend-test specimens bent to radii ranging from 1-1/2 to 1/2 inch. X1/3.



B. Various cold-formed parts. X1/6.

Figure A-1. Results of formability studies on normalized and tempered 0.3-inch-thick plates of Composite 9-10.

P-6435A-2 P-6563A-1 UNCLASSIFIED

Figure A-1A, B



B. Formed, welded, heat-treated, and ballistically tested actuator cylinder. Composite 9-10. X1.

Figure A-2. Illustrations of the fabricability of normalized and tempered dual-hardness steel armor.

Commercial Photograph P-7254A-1

Figure A-2 A,B

# UNCLASSIFIED



Figure A-3. Experimental helicopter seat of dual-hardness steel armor coldformed (in two sections) then welded and heat-treated. Material was 0.305inch-thick plate of Composite 9-10. X1/6.

P-6818A-2

A. L. C.

an industrial

UNCLASSIFIED

-42--

Figure A-3



Figure A-4. Prototype helicopter seat of dual-hardness steel (front view) that was cold-formed, welded, then heat-treated. Material was 0.305-inch-thick plate of Composite 9-10. X1/6.

Commercial Photograph

10,000

1999-1997 1997-1997

Succession of

And and

-----

L'andres I

type://www.

لسكلسكناك

Figure A-4

-43-

# UNCLASSIFIED





Figure A-5. Prototype helicopter seat shown in Figure A-4 (side view). X1/6.

Commercial Photograph

Figure A-5

# UNCLASSIFIED

\*Steel also contained 0.21 percent titanium. \*\*Steel also contained 0.20 percent titanium. \*\*\*Steel also contained 0.50 percent titanium.

+++Ladle analysis.

NOTE:

ND means not determined.

Parishing and and

4.464411-1

jun -- taut i

Stan Shuna

Evel (Transfe

States and

Sold States in the

Ì

be con-	thus could ]	and thus	thickness	n thic	0 0 0	4 to 3 inch to bonding.	or 3/		lable compo	were avail onents of	listed were a as components	teels used	<sup>+</sup> All the s veniently
ł	0.010	0.017	ł	•	0.74	1.22	Ν		0.008	•	٠	<b>1P1576</b>	23
1	0.010	0.020	ł	0.48	0.74	1.19	0.26	0.004	0.009	•	•		22
	0.010	0.025		٠	0.50	1.03	0.32		0.008	•	٠	1P1306	21
ł	0.010	0.029	ļ	•	0.51	1.05	0.28		0.006	٠	•	<b>1P13</b> 07	20
1	ND	0.012	ļ	0.21	0.58	0.60	0.34	0.015	0.015	0.87	0.34	75B522+++	19
7.60		0.052	ł	•	ł	17.00	0.003	0.004	0.001	•	0.003	L50447 ***	18
7.73		0.008	1	•	ł	•	0.005		0.003	٠	0.003	L50446**	17
ł	0.010	0.19	1	•	5.11	12.30	0.024	•	٠	•	٠	L50250*	16
4.03	0.003	0.005	0.04	•	0.42	•	<b>♦</b> 0.02	0.010	0.002	٠		3961329	15
1	0.012		0.06	•	0.49	5.33	<u>ن</u> .23	•	0.007		•	5 <b>P</b> 0719	14
ł	0.002	•	0.06	٠	0.55	4.88	0.34	0.004	0.005		٠	50400	13
ł	Ŋ	0.033	ł	٠	0.98	•	0.24	600.0	0.008	•	•	1P0392 <sup>+++</sup>	12
ł	0.012		ł	•	1.60	2.97	0.25	0.011	0.009	0.29	0.13	-	11
	0.010	0.056	ł	•	4	8	0.24	0.010	•		•	<b>1P</b> 0611	10
l	0.008		ł	•	σ	1.44	0.24	0.012	0.007	•	•	1P0612	9
						<b>Steels</b>	ion	Product					
ł	0.008	0.031	ł		٠	0.02	Ň	0.012	0.010	0.76	•	<b>T</b> 5897	œ
ŀ	0.009	0.025	ł	•	•	0.02	·2	0.003	0.004	٠	• •	<b>T</b> 5896	7
	0.009	0.030	ł	0.54	0.49	1.01	0.26	0.003	0.005	0.77	0.57	<b>T</b> 5895	6
ł	0.008	0.030	ł	•	0.47	0.02	·N	0.002	0.003	•	<b>່</b> ທ	<b>T</b> 5894	ហ
	0.009	0.027	ł	•		0.02	·N	0.002	0.003	•	• ຫ	<b>T5893</b>	4
1	0.008	0.037	1	٠	0.49	1.01		0.004	0.003	٠	ώ	<b>T</b> 5892	ω
1	0.010	0.031	ł	•		1.02	÷	0.004	0.004	٠	• N	<b>T588</b> 9	2
ļ	0.010	0.031	ł	٠	0.54	1.02		0.005	0.004	0.79	'n	<b>T5890</b>	ч
						Steels	Laboratory S	Labor					
Co	N	A1++	4	Мо	CF	Ni	Si	s	P	Mn	0	Heat No.	Steel
						•							

÷

<u>Compositions of Steels for Evaluation-Percent</u> (Check Analyses)

UNCLASSIFIED

Table I

And a second second

Steel J J J J 0 + Nt N3+ 4 μ 4 C G + н т 40 ч S μ Ø <del>ار</del>ا + ≚\_ R ш ч V9215 V9216 W8490 W8489 W8488 **W8487 79120** Y9149 W8785 W8500 W8784-W8499 W8486 W8485 W8484 V9217 V9214 Y9151 Y9120 V9213 W8488-3 Y9152 Y9121 W8500-3 Heat Compositions of Experimental Armor Steels Made at the Laboratory-Percent No. 0.33 0.50 0.31 0.53 0.33 0.60 0.43 0.42 0.50 0.50 0.96 0.41 0.30 0.45 0.57 0.31 0.58 0.30 0.49 0.44 0.40 0.36 1.00 \*Acid soluble. <sup>+</sup>Check carbon analyses. n 0.82 0.78 0.36 0.37 0.36 0.76 0.66 0.72 0.89 0.46 0.65 0.84 0.64 0.36 0.74 0.72 0.74 0.76 0.86 0.72 Mn 1.24 1.29 (0.00] <0.001 (0.001 (0.001 (0.00) 0.006 0.009 0.004 0.004 0.006 0.008 0.001 0.006 0.007 0.005 0.010 0.007 0.006 0.001 0.006 0.009 0.008 0.006 μ 0.018 0.022 0.006 0.007 0.006 0.006 0.004 0.004 0.002 0.005 0.005 0.006 0.002 0.004 0.004 0.005 0.005 0.004 0.004 0.005 0.003 0.005 0.004 0.005 S All other analyses represent ingot analyses. 0.29 0.29 0.07 0.27 0.27 0.23 0.23 0.20 0.23 0.27 0.28 0.06 0.30 0.29 0.27 0.29 0.23 0.21 0.22 0.22 1.43 1.49 1.50 1.58 1 S 0.52 0.02 0.98 86.0 0.02 0.02 0.49 0.55 0.56 0.02 0.02 0.02 0.96 0.98 LN. 1.00 3.05 1.02 1.00 1.00 1.00 1.00 1.24 1.22 1.50 0.53 0.56 1.02 0.75 0.72 1.50 1.02 0.58 0.76 0.74 0.73 0.56 0.52 0.51 0.59 0.51 0.51 0.5 ß 1.03 1.56 1.02 1.54 1.44 0.56 0.28 0.56 0.49 0.47 0.99 0.54 0.55 0.24 0.49 0.50 0.49 0.52 0.51 0.52 0.51 0.52 1.00 Mo ł ł 1 ł 0.10 0.10 0.13 0.13 0.07 4 1 ł 1 1 ł 0.05 0.04 B 0.033 0.037 0.006 0.029 0.031 0.021 0.072 0.035 0.004 0.004 0.007 0.028 0.032 0.026 0.026 0.023 0.020 0.020 0.005 0.004 0.020 0.022 0.006 A1.\* 0.005 0.007 0.001 0.002 0.001 0.006 0.004 0.007 0.007 0.003 0.005 0.010 0.008 0.008 0.008 0.008 0.001 0.032 0.007 0.007 0.006 0.007 0.008 0.008 z

UNCLASSIFIED

Table II

### $_{\rm Table\ III}$ UNCLASSIFIED

Acg*         Acg**         Acg**         Ms***           1         1473         1317         681           2         1461         1317         668           3         1453         1318         645           4         1404         1343         545           5         1400         1343         542           6         1355         1319         480           7         1373         1345         486           8         1401         1344         538           9         1355         1318         485           10         1393         1319         539           11         1489         1326         654           12         1390         1298         581           13         1442         1222         640           14         1434         1215         660           15         1248         1128         599           19         1455         1334         646           20         1381         1323         528           21         1457         1321         650           22         1359         1323 <th></th> <th></th> <th>Temperature, F</th> <th></th>			Temperature, F	
2       1461       1317       668         3       1453       1318       645         4       1404       1343       542         5       1400       1343       542         6       1355       1319       480         7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C	<u>Steel</u>	Ae3*	Ae1**	Ms***
2       1461       1317       668         3       1453       1318       645         4       1404       1343       542         5       1400       1343       542         6       1355       1319       480         7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C				
3       1453       1318       645         4       1404       1343       545         5       1400       1343       542         6       1355       1319       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E		1473		681
4       1404       1343       545         5       1400       1343       542         6       1355       1319       480         7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E				668
5       1400       1343       542         6       1355       1319       480         7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       588         I	3	1453	1318	645
6       1355       1319       480         7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1392       223         H	4	1404	1343	545
7       1373       1345       486         8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1320       638         F       +       1355       288         G       +       1392       223         H <t< td=""><td>5</td><td>1400</td><td>1.343</td><td>542</td></t<>	5	1400	1.343	542
8       1401       1344       538         9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K <t< td=""><td></td><td></td><td>1319</td><td>480</td></t<>			1319	480
9       1355       1318       485         10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       568         F       +       1359       288         G       +       1392       223         H       1400       1319       568         F       +       1359       288         G       +       1392       513         J       J383		1373	1345	486
10       1393       1319       539         11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1356       488         I <t< td=""><td>8</td><td>1401</td><td>1344</td><td>538</td></t<>	8	1401	1344	538
11       1489       1326       654         12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1329       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N		1355	1318	485
12       1390       1298       581         13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       238         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M		1393	1319	539
13       1442       1222       640         14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       238         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1			1326	654
14       1434       1215       660         15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       13			1298	581
15       1248       1128       599         19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       1319       1314       434         P       142		1442	1222	640
19       1455       1334       646         20       1381       1323       528         21       1457       1321       650         22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       1319	14	1434	1215	660
2013811323528211457132165022135913234752314521322636A14401320632B14301318617C14161319594D14111319585E14001319568F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	15	1248	1128	599
211457132165022135913234752314521322636A14401320632B14301318617C14161319594D14111319585E14001319568F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	19	1455	1334	646
22       1359       1323       475         23       1452       1322       636         A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       1319       1314       434         P       1420       1314       608         Q       1396       1358       470         R       1395 <td>20</td> <td>1381</td> <td>1323</td> <td>528</td>	20	1381	1323	528
2314521322636A14401320632B14301318617C14161319594D14111319585E14001319568F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	21			650
A       1440       1320       632         B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       1319       1314       434         P       1420       1314       608         Q       1396       1358       470         R       1395       1296       580         S       1446       1376       449         T       1545       1374       629         U       1475       1426       408				475
B       1430       1318       617         C       1416       1319       594         D       1411       1319       585         E       1400       1319       568         F       +       1359       288         G       +       1392       223         H       1406       1356       488         I       1398       1357       513         J       1383       1324       518         K       1400       1352       568         L       1444       1400       591         M       1436       1399       580         N       1444       1322       621         O       1319       1314       434         P       1420       1314       608         Q       1396       1358       470         R       1395       1296       580         S       1446       1376       449         T       1545       1374       629         U       1475       1426       408			1322	636
C14161319594D14111319585E14001319568F+1359238G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	А			
D14111319585E14001319568F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				617
E14001319568F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
F+1359288G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
G+1392223H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
H14061356488I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408		+		
I13981357513J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	G			
J13831324518K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
K14001352568L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
L14441400591M14361399580N14441322621O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408				
M       1436       1399       580         N       1444       1322       621         O       1319       1314       434         P       1420       1314       608         Q       1396       1358       470         R       1395       1296       580         S       1446       1376       449         T       1545       1374       629         U       1475       1426       408				
N         1444         1322         621           O         1319         1314         434           P         1420         1314         608           Q         1396         1358         470           R         1395         1296         580           S         1446         1376         449           T         1545         1374         629           U         1475         1426         408				
O13191314434P14201314608Q13961358470R13951296580S14461376449T15451374629U14751426408	м			
P       1420       1314       608         Q       1396       1358       470         R       1395       1296       580         S       1446       1376       449         T       1545       1374       629         U       1475       1426       408				
Q       1396       1358       470         R       1395       1296       580         S       1446       1376       449         T       1545       1374       629         U       1475       1426       408		1319	1314	
R13951296580S14461376449T15451374629U14751426408				
S14461376449T15451374629U14751426408				
T15451374629U14751426408		1395	1296	
U 1475 1426 408		1446		
		1545		
V 1570 1425 581		1475		
	v	1570	1425	581

二日子の二日子子子子子子子子子子 二日二日子子の二日子子

Calculated Transformation Temperatures of Experimental Armor Steels

(Continued)

UNCLASSIFIED

τ.

المراجع والعماد وعيطون س

#### Table III

ain an antis

Collection of the

2012/01/2012

111111

Later of

「日月でする」

المتعتدية

Ca	alculated Transfor Experimental	rmation Tempera L Armor Steels	tures of	
<u>Steel</u>	<u>Ae3*</u>	Temperature, Aej**	FM_5***	
*Ae <sub>3</sub> (F) = 10	600 - 375 x %C - 32 x %Ni - 3 x %	$\left[\begin{array}{c} (25 \times \% Mn) - 4 \\ Cr + Mo \ factor \end{array}\right]$	$(5] + [(80 \times \%5i) - 10]$	]
Source: C **Ae1(F) = 1	ontents). limax Molybdenum ( 333 - 25 x %Mn + 4 ambert and Grange	$40^{7}$ X /201 - 20 X	x %Ni + 42 x %Cr.	
$***M_{s}(F) = 10$	$00 - 650 \times \% C - 7$	0 x %Mn - 35 x	%Ni - 70 x %Cr - 50	
Source: G H	range and Stewart olloman and Jaffe ature was not cal	• ()	cor was obtained from	

### UNCLASSIFIED

-48-

<u>a</u>.

<u></u>
Z
$\mathbf{O}$
à là chiến the state of the sta
5
To
SS
$\overline{\mathbf{N}}$
<b>"</b>

Table IV

Hardnesses and Quench Cracks Developed in Gradient-Furnace Specimens\* of Carbon Series

	Carbon	Ovenching		Rockwell C Hardness at Distance Corresponding t	C Hardn	ing fame	at Distance Co (Ameteritizin	Corresponding	nding to	v
Steel	%	Medium	1725 F	1680 F	1595 F	<u>1545 F</u>	1495 F	1425 F	<u>1385 F</u>	1280 F
N	0.33	Water	54.0	54.0	54.5	54.0	54.0	52.5	25.0	16.5
		Oil	52.0	52.0	51.5	51.5	51.5	50.5	38.0	13.0
יל	0.34	Water	55.5	55.5	55.5	55.0	55.0	54.5	50.0	20.5
		oil	52.0	52.0	52.0	52.0	52.0	52.0	44.5	20.0
ß	0.36	Water	57.0	57.0	57.0	57.0	57.0	57.0	54.5	21.0
		oil	54.0	54.0	54.0	54.0	54.0	54.0	50.0	20.5
n	0.40	Water	59.5	59.5	59,5	59.0	59.0	59.0	57.0	22.0
		<b>0</b> 11	56.5	56.5	56.0	56.0	55.5	55.5	53.0	22.0
٩	0.41	Water	<b>60.5</b>	60.5	60.5	60.5	60.5	60.0	58.0	24.0
		Oil	58.5	58.0	58.0	58.0	58.0	57.5	52.5	22.5
Ħ	0.44	Water	61.5	61.5	61.5	61.5	61.0	61.0	59.0	24.0
		Oil	59.0	59.0	59.0	59.0	59.0	58.5	55.5	23.5
C,	0.49	Water	63.0	62.0	62.0	62.0	62.0	61.5	25.0	23.0
		011	61.5	61.5	61.5	61.5	61.5	60.5	50.0	20.5
NOTE:	E: Quench	cracks were	e observed	ed in the		water-quenched	specimen	of Steel	์ G at	locations

and higher, and in the water-quenched specimen of Steel D at locations corresponding to austenitizing temperatures of 1680 F and higher. specimen of Steel E at locations corresponding to austenitizing temperatures of 1595 F corresponding to austenitizing temperatures of 1410 F and higher, in the water-quenched . 1 LOCALIONS

\*7-inch-long by 3/4-inch-wide by 1/2-inch-thick specimens.

ENCLASSIFIED IN ANY ANY ANY

0.001010442-01010

- Income

In the second second

In the second state of the

an and a state of the state

-49-

#### Table V

Notes that

Second Second

Activity .

1. Titler

A CONCERNING

The second

11-1-1

A STATE

Ī

#### Amount of Retained Austenite in Gradient-Furnace Specimens at Location Corresponding to an <u>Austenitizing Temperature of 1500 F</u>

<u>Steel</u>	Carbon <u>Content, %</u>	Quenching Medium	Retained Austenite, %*
N	0.33	Water Oil	< 2 4
A	0.34	Water Oil	2 4
В	0.36	Water Oil	<b>&lt; 2</b> 5
С	0.40	Water Oil	3 6
D	0.41	Water Oil	5 7
E	0.44	Water Oil	5 6
J	0.49	Water Oil	5 8

\*As determined by X-ray diffraction analysis.

-50-



#### Table VI

<u>.</u>

a succession

#### Retained Austenite Percentages in Front Face of Dual-Hardness Steel Ballistic-Test Plates

		Front-		Retained Austenite					
	Composite	Face Carbon, %	Austenitizing Temp, F	Quenching Medium	Abrasively Polished on Billiard Cloth	Electro- Chemically Polished			
a in the on a	J3-N3	0.45	1500	Water Oil	6.0 6.5	5.0 6.5			
Į	J-N	0.49	1525	Water Oil	6.5 7.0	7.0 7.5			
S S. Landing Stational and S.	K-L-N	0.50	1525	Water Oil	4.5 7.0	5.0 7.0			
	G-K-L-N	0.96	1475 1600	Water Oil	10.5 21.0	9.5 23.0			

\*Determined by X-ray diffraction analysis.

# UNCLASSIFIED

#### Table VII

# Heat Treatments and As-Quenched Hardnesses of Experimental Armor Steels

		Heat	Carbon,	Suggested Aust.	Suggested Quenching	As-Quenched Hardness, <sup>R</sup> C		
	<u>Steel</u>	<u>No.</u>	<u>%</u>	Temp., F*	<u>Medium*</u>	<u>0i1*</u>	Water*	
						•		
	A	V9213	0.34	1495-1545	Oil or Water	52.0	55.0	
	В	V9214	0.36	1495-1545	Oil or Water	54.0	57.0	
	С	V9215	0.40	1495-1545	Oil or Water	56.0	59.0	
¥.,	D	V9216	0.41	1495-1545	Oil or Water	58.0	60.5	
	E	V9217	0.44	1495-1545	Oil or Water	59.0	61.5	
	F	W8484	1.00	1470-1520	Water		65.5	
	G	W8485	0.96	(1450-1500	Water)		66.5	
				(1600-1650	Oil )	63.5		
I	H	W8486	0.50	1500-1550	Oil	60.0	61.0	
	I	W8487	0.50	1550-1600	Oil	59.5	61.5	
	J	W8488	0.49	1490-1540	Oil	61.5	62.0	
I	к	W8489	0.50	1500-1550	Oil	58.5	61.0	
	L	W8490	0.42	1550-1600	Oil or Water	54.5	58.0	
	М	W8499	0.43	1515-1565	Oil or Water	55.5	59.0	
	N	W8500	0.33	1490-1540	Oil or Water	51.5	54.0	
	0	W8784-2	0.60	1500-1550	Oil	61.0		
	P	W8785	0.33	1500-1550	Oil or Water	49.0		
I	Q	¥9120	0.53	1500-1550	Oil	62.0		
	R	¥9121	0.30	1500-1550	Oil or Water	53.0		
	S	¥9149	0.58	1600-1700	<b>0il</b>	62.0		
	т	¥9150	0.31	1600-1700	Oil or Water	52.0		
.8	U	¥9151	0.57	1600-1700	Oil	61.0		
	v	¥9152	0.31	1600-1700	Oil or Water	51.0		

\*As determined from gradient-furnace studies (except for Steels O through V).

محمولاته وتلاحم ورورو ورو



Table VIII

Effect of Front-Plate/Rear-Plate Thickness Proportions on Ballistic Properties (U)

				CON	IFID	ENT	IAL							
10	Q	ω	7	σ	ربر ا	4	ω	N	1	11			Code	
0.296	0.302	0.302	0.302	0.302	0.302	0.295	0.296	0.300	0.302	0.301			Thickness, inch	
11.9	12 . 1	12.1	12.1	12.1	12.1	11.9	11.9	12.1	12.1	12.1	Composite		Areal Density, 1b/ft <sup>2</sup>	
100	95	90	75	60	55	40	30	20	10	o	9-10 Tes		Layer Thickne <u>Proportions</u> Front Rea	
0	ហ	10	25	40	<b>4</b> 5	60 0	70	80	06	100	ted With (		Layer Thickness <u>Proportions, %</u> Front Rear	
59.5	60.5	60.0	60.5	60.0	60.0	60.0	60.0	61.0	59.0	ł	Caliber 0.	Table	plate E R <b>C</b> Front	
ł	52.0	53.0	52.0	51.0	51.5	52.5	52.0	51.0	51.5	52.0	30 AP M2 I	Table VIII-A	Plate Hardness, <sup>R</sup> C Front Rear	
2495 (1 + 1 нр)	2450 (1 LC)	2455 (1 + 1)	2560 (2 + 2)	2675 (2 + 2)	2620 (1 + 1)	2635 (2 + 2)	2460 (2 + 2)	2420 (2 + 2)	2370 (3 + 3)	2130 (3 + 3)**	Composite 9-10 Tested With Caliber 0.30 AP M2 Projectiles at $0^{\circ}$ Ob:		V50 Protection Ballistic Limit, fps	
>1.39	1	1.36	1.42	1.48	1.45	1.47	1.37	1.35	1.32	1.17	Obliquity*		Merit Rating	and the second se
Fractured after three rounds.	Fractured after one round.	Fractured after two rounds.	Fractured after four rounds.	Fractured after six rounds.	Fractured after four rounds,	Fractured after five rounds.	Some face cracking.	Some face cracking.	ł	ł			Remarks	

1

-

1

I

į. A

12 North States

(Continued)

CONFIDENTIAL

15-16-14 19-14-14 19-14-14
	5=6-3	5-6-2	5-6-1	5-6-4	5-6-5	5-6-6			14	13	12			Code	
	0.643	0.640	0.641	0.639	0.636	0 634			0.502	0.505	0.504			Thickness, inch	
	26.1	26.0	26.0	25.9	25.8	25.7	Composite 2		20.3	20,4	20.4	Composite		Areal Density, <u>_b/ft</u> 2	Effect of F
	35	30	20	15	თ	o	2-21 Test		60	45	35	9-10 Test		Layer Thickness <u>Proportions, %</u> Front Rear	ront-Plate
	65	70	80	85	95	100	ed With Ca		40	55	65	ted With C		ions, % Rear	≥/Rear-Pla
(Continued)	62.0	61.5	61.0	61.0	60.0	54.0	22-21 Tested With Caliber 0.50 AP M2	Table	59.0	59.0	59.0	Composite 9-10 Tested With Caliber 0.50 AP M2	Table VIII-B	Plate H R <sub>C</sub> Front	te Thickn
nued)	51.0	51.5	50.5	50.0	51.0	51.0		Table VIII-C	51.0	52.0	51.0	1	VIII-B	Plate Hardness, <sup>R</sup> C Front Rear	ess Propor
	2601 (1 + 1)	2637 (2 + 2)	2629 (2 + 2)	2529 (2 + 2)	2435 (2 + 2)	2370 (2 + 2)	Projectiles at 0 <sup>0</sup> Obl		2295 (1 + 1)	2340 (2 + 2)	2305 (1 + 1)	Projectiles at 0 <sup>0</sup> Ob		V <sub>50</sub> Protection Ballistic Limit, fps	Effect of Front-Plate/Rear-Plate Thickness Proportions on Ballistic Properties
	1.25	1.27	1.27	1.22	1.18	1.15	Obliquity***		1.27	1.27	1.28	Obliquity*		Merit <u>Rating</u>	Properties
	Some front and rear cracking.	Slight front and rear cracking.	Some rear cracking.	Some rear cracking.	Some rear cracking and spalling.	Some rear spalling.			Fractured after three rounds.	Fractured after four rounds.	Fractured after four rounds.			Remarks	<u>(u)</u>

ľ,

₩.S.S.LP

- 三部語言語の語言の語言の言語を

Table VIII (Continued)

### CONFIDENTIAL

-55-

### Table VIII (Continued)

## Effect of Front-Plate/Rear-Plate Thickness Proportions on Ballistic Properties (U)

		Code	
		Thickness, inch	
		Density, <u>lb/ft</u> 2	Areal
		Proportions, % Front Rear	Jayer Thickness
20 FF 0-1 - 1 - 1	Table		
	Table VIII-C (Continued)	rc Front Rear	late Hardr
	ontinued)		
		fps	V <sub>50</sub> Protection
lauitv***		Rating	
		Remarks	

5 <b>-6-4</b>	5 <b>- 6- 1</b>	5 <b>- 6-</b> 2	5-6-3
0.678	0.639	0.637	0.639
27.4	25.9	25.8	25.9
30	70	60	50
70	30	40	50
61.0	60.5	60.0	60.5
50.5	50.0	51.0	51.0
2737 (2 + 2)	2297 (1 + 1)	2619 (1 + 1)	25.9 50 50 60.5 51.0 2601 (1 + 1)
1.28	1.11	1.27	1.26
Some front and rear cracking.	Fractured after four rounds.	Fractured after five rounds.	Bad front cracking. Some rear cracking.

\*plate samples were austenitized at 1500 F, oil-quenched, tempered at 250 F, and water-quenched.

CONFIDENTIAL

**\*\*Number of partials and completes in the average.** 

\*\*\*plate samples were austenitized at 1500 F, spray-quenched with a glycolwater solution, tempered at 275 F, and water-quenched.

1000

Active of 1 160 million of

121-02-20

1993年,1993年,1999年,大学学校,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年,1993年

I

I

I

**1**1/100-11-11

10000

-56-

	79
	-
	-
	1
	-
	1
	- · -
	-
	-
	-
	-
	-
	÷.,
	2
	····
	-
	12
	24
•	
	Ē
	T.
	÷
	1
	-
	7 <b>-</b>
	- 65
	3₹
	1.5
	44
l	
1	

<u>.</u>

Table	
X	

また。またに、「ない、「ない、「ない、「ない、「ない、「ない」」、「ない、「ない、「ない、」、「ない、「ない、」、「ない、「ない、」、「ない、「ない」、「ない、「ない、」、「ない、「ない、」、「ない、「ない、」、「ない、「

Ballistic Test Results on Composites Tested With Caliber 0.30 AP M2 Projectiles at 0° Obliquity (U)

						CON	IFIDE	NTIAL	•	
	25C	31C	290	13C	190	17c	15C	390		Code
	F-A	G <b>-</b> 11	ዮ 11	H- 15	J-N	J3-N3 (Open-hearth quality)	J3-N3 (Open-hearth quality)	7-13		Composite
400 F	1475 F Water	1600 F Oil 400 F	1600 F 0il 300 F	1500 F 0il 250 F (2)	1500 F Water 250 F (2)	1500 F Oil 250 F (2)	1500 F Oil 250 F (2)	1500 F Oil 300 F		Heat T Treatment*
	0.320	0,283	0.295	0.290	0.315	0.318	0.315	0,265	i.	Thickness, inch
	13.0	11.5	12.0	11.7	12.7	12.8	12.7	10.7	aboratory	Areal Density, lb/ft <sup>2</sup>
	30	30	40	60	45	50	<b>4</b> 5	30	Roll-B	Layer Thickn Proportions, Front Rear
(Continued)	70	70	60	40	5 5	50	55	70	Table JX-A Laboratory Roll-Bonded 2-Layer Plate Composites	% %
led)	63.0	61.0	65.0	57.5	60.0	58.0	59.0	60.0	(-A ayer Plat	Plate Hardness, R <sub>C</sub> ** Front Rear
	46.0	43.0	43.0	51.5	5 <b>1.5</b>	46.0	49.5	37.5	e Composi	•
	2550 (1 + 1)	2418 (2 + 2)	2566 (2 + 2)	2489 (2 + 2)	2633 (2 + 2)	2526 (1 + 1)	2541 (3 + 3)	2506 (2 + 2)***	tes	V <sub>50</sub> Protection Ballistic Limit, fps
	1.33	1.37	1.41	1.39	1.40	1.33	1.35	1.49		Merit Rating
	Plate delaminated at bondline.				Some front plate cridking (even before testing) 57	Slight front cracking.		Slight front cracking.		a Remarks
	id at			-						1

		SECRET	•				
84-85	5892	7	Ś	ų	1-1		Code
O-F (Ultraservice quality)	Ρw	E-A	E-A	E-2	E-2		Composite
1500 F 0i1 300 F	1600 F Water 250 F	1500 F Water 250 F	1500 F 0i1 250 F	1500 F Water 250 F	1500 F Oil 250 F		Heat <u>Treatment</u> *
0.320	0.281	0 295	0.299	0.293	0.283	Ш	Thickness, inch
13.0	11.4	12.1	12.2	11.9	11.5	aboratory	Areal Density, 1b/ft
50	50	5 5	50	50	50	Roll-B	Layer : Proport Front
50	50	45	50	50	50	Table IX-A (Concineed) 11-Bonded 2-Layer Plat	Thickness Lions, % Rear
60.0	58.0	59.0	57.0	58.0	58.5	ver Pla	Plate Ha R <sub>C</sub> + <u>Front</u>
48.0	53.0	52.5	50,5	50.5	47.0	rable 1A-A (Concinnes) Laboratory Roll-Bonded 2-Layer Plate Composites	Rear
2478 (1 + 1)	2440 (Amra)	2440 (amra)	2580 (Amra)	2445 (Amra)	2695 (Amra)	tes	V <sub>50</sub> Protection Ballistic Limit, Merit fps Ratin
1.29	1.41	1.37	1.43	1.38	1.56		n t, Merit <u>Rating</u>
Bad front spalling.							Remarks
•	-	58-					•

Table IX (Continued)

SECRET

1.12

Ĩ

100

And Institutes

静力 こうごう

I

ено 190

				C	CONF	IDEN	TIAL					
	110	270	370	35C	<b>4</b> 3C	41c	33C	23C	21C			Code
	J- L- N	F-C-1	G C N	GC-N	6-E-13	6-E-13	G-L-12	K I N	K- L- N			Composite
	1525 F Water 250 F (2)	1475 F Water 400 F	1600 F 0il 400 F	1600 F 0il 300 F	1500 F Water 300 F	1500 F 0il 300 F	1600 F 0i1 350 F	<b>1525 F Water</b> 250 F (2)	1525 F Oil 250 F (2)			Heat Treatment*
	0.315	0.310	0.312	0.310	0.308	0.315	0.306	0.310 )	0.312 )			Thickness, inch
	12.7	12.5	12.6	12.5	12,4	12.7	12.3	12.5	12.6	Laboratory Roll-Bonded 3-Laver		Areal Density, lb/ft <sup>2</sup>
	40	25	20	20	25	30	30	20	20	ry Roll		Layer Propo Front
(Co	35	50	40	40	50	40	35	45	45	-Bonded	Tab	Layer Thicl.ness Proportions. % Iont Middle Rea
(Continued)	25	25	40	40	25	30	ა ა	3 5	35	3-L	Table IX-B	ness <u>%</u> Rear
1ed)	60.5	<u>62.0</u>	62.0	65.0	59,0	57.5	62.0	59.0	58.0	aver Pl	х- В	ोम्ब हे
	57.5	55.0	53.5	54,5	58,5	56.0	52,5	57,5	54,5	Plate Composites		Plate Hardness RC** Front Middle Re
	52.0	46.5	49.5	52.5	38.0	40.5	47.5	51.5	49.0	mposite		Rear
	2525 (2 + 2)	2073 (1 + 1)	2461 (1 + 1)	2536 (2 + 2)	2483 (1 + 1)	2508 (2 + 2)	2518 (2 + 2)	2614 (3 + 3)	2411 (2 + 2)	ια,		V <sub>50</sub> Protection Ballistic Limit, Merit fps Ratin
	1.34	1.11	1.31	1,36	1.34	1.33	1.36	1.40	1.29			, Merit Rating
	Surface cracks pro- gressed through plate.	Erratic front plate hardnesses (too soft).		Slight front cracking.	Some front and rear of the second sec	IDEN	Slight cracking.	Some front and rear cracking.				Remarks

T: 2 Table IX (Continued)

1.13

Ballistic Test Results on Composites Tested With Caliber 0.30 AP M2 Projectiles at 0° Obliquity (U)

1日であるまた。 こくろうて 調査 実施がため にほうみせたから

Table IX (Continued)

### ÷ 3 5. 5. Calib ິ 0 Ξ

	CO						
Q	30	1c	70	50	ጽ		Code
9-10-13 (Roll- and diffusion- bonded)	₩-D-13	₩D-13	K-12-11	<b>K-12-11</b>	J-L-N		<u>. Composite</u>
1500 F 011 250 F	1500 F Water 250 F (2)	1500 F Oil 250 F (2)	1525 F Water 250 F (2)	1525 F Oil 250 F (2)	1525 F 0í1 250 F (2)		Heat Treatment*
0.283	0.310	0.307	0.303	0.307	0.317		Areal Areal Thickness, Density, inch lb/ft <sup>2</sup>
11.6	12.5	12.4	12.2	12.4	12.8	Laborato	Areal Density, <u>lb/ft</u> 2
18	20	20	40	30	30	ory Ro	Laye Prop Front
32	40	50	30	40	40	ll-Bon	Proportions, % Front Middle Rear
50	40	30	30	30	30	ded 3-	kness s. % e Rear e Rear
59.0	60.0	57.0	58.0	56.0	58.5	Layer	r Thickness Plate Ha ortions, % Rc** Middle Rear Front Mid
51.5	58.5	56.5	55.5	53.5	54.5	Plate	Plate Hardness, Rc## <u>Front Middle Rea</u>
41.0	40.0	38.0	43.0	37.0	54.5 47.0	Laboratory Roll-Bonded 3-Layer Plate Composites	e Rear
2415 (Amra)	2541 (2 + 2)	2334 (1 + 1)	2381 (1 + 1)	2436 (2 + 2)	2486 (3 + 3)	ίö	<pre>Partistic rest results on composites cover mick carbon of a respectives at a construct of a respective at a r</pre>
1.39	1.36	1.26	1.30	1.31	1.31		, Merit _ <u>Rating</u>
	-4	50-	Slight separation at bondline.				er (9) Remarks
CC	ONFIC		AL				

5 (201) (7 (\* \* \* \* \*

η<u>α</u>.

ā.

전문 전 11 18 19 4 19 4 19 -1 만에는 사람이 있다. 

16	<b>C</b> 17	ONFI	DENT 8	HAL tec	480			0	
~			X	ñ	ä			Code C	
9-10 (Roll- and diffusion- bonded)	9-10 (Roll-bonded)		G-J-B-13	GKL-H	G-K-L-N			Composite	Bal
1500 F 0il 250 F (2)	1500 F 0il 250 F (2)	<u>Roll</u>	1600 F 0il 350 F	1600 F Oil 350 F	1475 F Water 350 F			Heat ( Treatment*	listic Test
0.300	0.299	-Bonded Ver	0.325	0.305	0.320			Thickness, inch	Results or
12.1	12.1	rsus Roll	13.2	12.3	12.9	Laborat		Areal Density, <u>lb/ft<sup>2</sup></u>	1 Composi
65	50	- and	15	10	15	ory Ro			tes Te
ω.	LD	Ta Diffusion	25 30 3	35 35 2	30 30 2	oll-Bonded	Tab	Layer Thickness Proportions, % Front 2 3 Rear	ested With Caliber 0.3
35 62.0	50 62.0	Table IX-D on-Bonded	30 65.0	20 65.0	25 63.0	4-La	Table IX-C	lm I	Cali
	0	K-D ed 2-Lay		.0 55.5		yer Plat	ç	Plate Hardness, R <sub>C**</sub> Front 2 3	ber 0.30
52.5	53.0	er Producti	55.0 52.0 40.0	52.5 51.0	57.5 53.5 53.0	Laboratory Roll-Bonded 4-Layer Plate Composites		Rear	AP M2 Proi
2540 (Amps.)	2670 (Amra)	Table IX-D Roll-Bonded Versus Roll- and Diffusion-Bonded 2-Layer Production Plate Composites	2571 (3 + 3)	2565 (1 + 1)	2598 (1 + 1)	Ι'n		V <sub>50</sub> Protection Ballistic Limit, fps	Ballistic Test Results on Composites Tested With Caliber 0.30 AP M2 Projectiles at 0 <sup>0</sup> Obliquity (U)
1.42	1.48	tes	1.33	1.39	1.36			, Merit <u>Rating</u>	bliquity
Some face cracking.	Pace spalling after eight rounds.	-61-	Slight front cracking.		Some front and rear cracking.			Remarks	- (U)
C	DNFIC				1.44 ( <b>1</b> ) is string as a set				
			n Ring Karatan Karatan Karatan				1		

station over static landrests.

and a subscription of the subscription. 

Į

Ì

I

I

though the second second

	5B	4B	(	CC		NTIAL		3B	23			Code
	3 Weld Overlay B (Hardex 52 on N)	} Weld Overlay A (Hardex 45 on N)			C J-N(XP) (Explosively clad and rolled)	C J-N(XD) (Explosively clad and rolled)	clad)		J-N(XA) (Explosively clad)			Composite
	B 1500 F n 0il 250 F (2)	A 1500 F n 0il 250 F (2)			1500 F 0íl 250 F (2)	1500 F 0il 250 F (2)	250 F (2)	۱ m	1500 F 0il 250 F (2)			Heat Treatment*
*First line = austenitizing temperature; second line = third line = tempering temperature. third line = tempering temperature. **The hardnesses of the intermediate layers of the trico guadcomposites were estimated from other heat-treating	0.323 )	0.324			0.320	0.317		0.302	0.302			Thickness, inch
le = aust le = temp lesses of lesses of	13.1	13.1	Weld		12.9	12.8		12.2	12.2	leet		Areal Density, lb/ft
austenitizing temperature; tempering temperature. es of the intermediate laye es were estimated from othe	35	40	-Overlay		50	50		50	, <b>5</b> 0	xplosive		
g tempera mperatur ermediat ated fro	65	60	ed and Ro	Table	50	50		50	50	ly Clad	Table	28 SS
ature; se e. e layers m other l	60.0	59.0	Weld-Overlayed and Rolled Flate	Table IX-F	61.0	61.9		59.0	<b>59.</b> 5	Explosively Clad Plate Composites	IX-E	Plate Har R <sub>C</sub> ** Front
second line = rs of the tric r heat-treatin average	51.0	50.5	te Composites		53.0	51.0	1	51.0	50 <b>,</b> 5	nposites		dness, Rear
ure; second line = quenching medium; layers of the tricomposites and other heat-treating studies.		2664 (Amra)	sites		2557 (2 + 2)	2624 (3 + 3)		2498 (Amra)	2386 (Amra)			V <sub>50</sub> Protection Ballistic Limit, fps
H H H H H	- - - - - -	1.40			1.34		-	1.38	1.30			Merit Rating
	SOME LACE CLACKLY							Some face cracking.	Some cracking.			Remarks

I

I

I

25.14

and the second second

	CONFIDENTIAL													
300	78	<b>E</b> 9	200	180	16C	14C	400			Code				
G-11	<i>3</i> -N	J-N	J3-N3 (Open-hearth quality; fin- ished rolled cold)	J3-N3 (Open-hearth quality)	J3-N3 (Open-hearth quality)	H <b>-1</b> 5	7-13			Composite T				
1600 F 0i1 300 F	1500 F Oil 250 F (2)	1500 F Water 250 F (2)	1500 F Water 250 F (2)	1500 F Water 250 F (2)	1500 F Oil 250 F (2)	1500 F . 0il 250 F (2)	1500 F 0íl 300 F			Heat T Treatment*				
0,585	0.563	0.559	0.575	0.577	0.578	0.543	0.585	<b>.</b> .		Thickness, inch				
23.7	22.6	22.5	23.3	23.3	23.4	22.0	23.7	Laboratory Roll-Bonded 2-Layer Plate Composites		Areal Density, lb/ft <sup>2</sup>				
45	45	45	4 U	50	40	40	45	<u>у Roll-B</u>		Layer Thicknes, <u>Proportions</u> , % <u>Pront</u> Rear				
55	55	55	55	50	60	60	5 <b>5</b>	onded 2-L	Table X-A	Layer Thickness, <u>Proportions, %</u> <u>Pront</u> Rear				
64.0	59.5	59.5	60.0	58.5	58.0	57.5	62.0	ayer Plat	~A	Plate Hardness, R <sub>C</sub> ** Front Rear				
42.0	51.5	51.5	52.0	52.0	49 <b>.</b> 0	49.0	41.0	e Compos						
2386 (1 + 1)	2440 (AMRA)	2516 (Amra)	2527 (2 + 2)	2582 (2 + 2)	2485 (1 + 1)	2391 (2 + 2)	2404 (2 + 2) <del>***</del>	ites		V50 Protection Ballistic Limit, Merit fps Ratin				
1.22	1.26	1.30	1.30	1.33	1.28	1.27	1.23			Merit Rating				
Plate delaminated after two rounds. Bad front cracking also.	Some face cracking and delamination.	Fractured after five rounds.	Bad back spalling. Some cracking also.	Some spalling and cracking.	Slight front spalling.	Some spalling and cracking.				Remarks				

(Continued)

-63-CONFIDENTIAL

ii 🔤 🤅

55

12:2

### Table X

## Ballistic Test Results of Composites Tested With Caliber 0.50 AP M2 Projectiles at 0° Obliquity (U)

A CONTRACTOR

Contraction in

Ţ

				(	ĊONI	FIDEN	TIAL					
	51-52	<b>49-</b> 50	84-85	6	Ø	ŝ	4	26C	32C			Code
	UV	S-L Ţ	O-P (Ultraservice quality)	B−A	E-A	<b>д-2</b>	E-2	F-A	G-11			<u>Ball</u> Composite
275 F	1650 F Glycol- Water	1650 F Glycol- Water 275 F	e 0il 300 F	1500 F 0i1 250 F	<b>1500 F</b> Water 250 F	1500 F 011 250 F	1500 F Water 250 F	1475 F Water 400 F	1600 F 011 400 F			Ballistic Test Results of Composites Tested With Caliber Areal Layer Thickness Plat Heat Thickness, Density, <u>Proportions, %</u> te Treatment <sup>*</sup> inch <u>lb/ft</u> Front Rear Fr
	0.655	0.652	0.584	C.558	0.550	0.546	0.548	0.570	0.585	•		esults of ( Thickness, inch
	26.5	26.4	23.6	22.8	22.2	22.3	22.4	23.0	23.7	Laboratory Roll-Bonded		Composites Areal Density, 1b/ft <sup>2</sup>
	50	50	50	50	50	50	60	40	<b>4</b> 5	. Roll-B	Table	Tested With Layer Thickn Proportions, Front Rear
(Continued)	50	50	50	50	50	50	40	60	55	onded 2-1	X-A	Tested With Ca Jayer Thickness <u>Proportions, %</u> <u>Front Rear</u>
nued)	62.0	61.0	62.0	58.5	61.0	60.0	60.5	63.0	62.0	2-Layer Plate	(Continued)	liber 0.50 AP M Plate Hardness <sup>R</sup> C** Front Rear
	53.0	53.0	50.0	51.5	52.J	50.0	51.5	51.5	43.0	Le Composites		
	2319 (1 + 1)	2461 (3 + 3)	2422 (1 + 1)	2270 (Amra)	2400 (Amra)	2275 (Amra)	2385 (AMRA)	2353 (1 Partial)	2311 (3 + 3)	ites		Projectiles at 00 Obliquity (U) V <sub>50</sub> Protection Ballistic Limit, Merit fps Rating Rem
	1.11	1.18	1.24	1.18	1.27	1.20	1.26	1.22	1.18			<u>oo obliqu</u> Merit <u>Rating</u>
	Front cracking and rear spalling (large spalls).	Front and rear cracking. Also rear spalling (large spalls).	Plate separated at bondline after three rounds.		Some face cracking.			Plate completely delaminated at bond- line after being	Some delamination, cracking, and spalling.			<u>iity (U)</u> Remarks
						FIDE	NTIAL					

752 

\_

Ê i

ほうとう たんてい たいちょうせい たい

Month and a star start with a start base

Table X (Continued)

	12	
	-	
	٣.	
	-	
	÷.	
	÷.,	
	1 =	
	÷	
	- :	
	1	
	-	
	-	
	· . •.	
	a A T	
	~~÷*	
	14	
	<u>.</u>	
	•	
	2	
	1.	
	속소	
r	÷.	
•		
	$\pm i$	
	÷.	
	14.	
	÷.	
	£	
,	- E	
1	- ···	
Ŀ		
1		
Ľ	÷.,	
Ł	÷	
Ľ	11	
ŀ	1	
L	2	
[	-	

1772

the spine

in a factor description of the

I

I

H.
H.
Ĕ.
'n
×
$\widehat{}$
0
0
5
ñt.
ju.
Ξ.
Ē
õ
ö.
5

## Ballistic Test Results of Composites Tested With Caliber 0.50 AP M2 Projectiles at 0° Obliquity (U)

	100	120	8	<b>در</b> م	DNFII	DENT	<b>IAI</b> ক	20	280		Code
	J-L-N	J-L-N	K-12-11	K-12-11	K-L-N	K-L-N	H-D-13	H-D-13	₽́-С−1		Composite
011 250 F (2)	1525 F	1525 F Water 250 F (2)	1525 F Water 250 F (2)	1525 F Oil 250 F (2)	1525 F Water 250 F (2)	152 <b>5 F</b> 0i1 25 <b>0 F</b> (2)	1500 F Water 250 F (2)	1500 F 0il 250 F (2)	1475 F Water 400 F		Heat <u>Treatment</u> *
•	0.585	0.580	0.575	0.573	0.570 )	0.575 )	0.570 )	0.572	0.580		Thickness, inch
	23.7	23.5	23.3	23.2	23.0	23.3	23.0	23.2	23.5	Table X-B Laboratory Roll-Bonded 3-Layer	Density, 1b/ft <sup>2</sup>
	40	40	40	35	. 20	25	3 <b>3</b> 10	35	- 30	TY Ro	Propo
à	30	30	30	35	35	35	3	35	35	T 1-Bond	roportions, % ront Middle Rea
-	30	30	30	30	45	40	35	30	35	Table X-B ded 3-Lay	Rear Rear
(nont invod)	59.0	62.5	59.5	56.5	60.0	60.0	60.5	58.5	61.0	X-B Layer	im i
	54.5	57.5	55.5	53.5	57.5	54.5	58,5	56,5	55.0	Plate	ront Middle Rea
	51.5	55.0	42.5	41.5	53.5	51 <b>.5</b>	40.0	38.5	47.0	Composit	HR 1
(1 + 1)	2364	2476 (2 + 2)	2408 (2 + 2)	2479 (2 + 2)	2532 (2 + 2)	2433 (2 + 2)	2382 (2 + 2)	2438 (2 + 2)	2493 (2 + 2)	1. († († (8)	v <sub>50</sub> Frotection Ballistic Limit, fps
	1.21	1.27	1.24	1.28	1.32	1.25	1.24	1.26	1.28		, Merit Rating
		Slight face cracking.	Cracking and spalling.	Some cracking.	Cracking and slight <sup>T</sup> ( spalling.	Spalling and cracking.	Bad front cracking.	Front spalling.	Some spalling and cracking.		3Remarks

(2,0,1)

> . A

Membral (1985) - Johan Jack (1985)

のの言語でした。この語をなるなど、語言で

Table X (Continued)

art rent to base and the set which the state and the set of the s

Ballistic Test Results of Composites Tested With Caliber 0.50 AP M2 Projectiles at 0° Obliquity (U)

	c	CONF	FIDEN	TIAL	,			
10	380	36C	44C	42C	34C			Code
9-10-13 (Roll- and diffusion-	G-C-N	G-C-N	6-E-13	6-E-13	G-L-12			Composite
1500 F 0il 250 F	1600 F 011 400 F	1600 F 0i1 300 F	1500 F Water 300 F	1500 F 0il 300 F	1600 F 011 350 F			Heat Treatment*
0.526	0.583	0.582	0.580	0.583	0.587			Thickness, inch
21.3	23.6	23.6	23.5	23.5	23.8	Laborato		Areal Density, lb/ft <sup>2</sup>
18	30	25	- 30	30	35	DIY RO		Laye Prop Front
32	35	40	40	40	35	Laboratory Roll-Bonded 3-Layer Plate Compos	Table X-B (Continued)	Layer Thickness Proportions, % Front Middle Rear
50	35	35	30	30	30	d 3-1	6 ()	ess % Rear
59.0	63.0	63.5	60.0	60.5	62.0	layer P	ontinue	Plate Hardn R <sub>C</sub> ** Front Middle
51.5	53.5	54.5	58.5	56.0	52.5	late (	đ	Plate Hardness, R <sub>C</sub> ** 'ront Middle Rea
41.0	53.0	53.5	39.0	41.0	51.0	omposit		ess, Rear
2220 (Amra)	2423 (2 + 2)	2370 (3 + 3)	2497 (2 + 2)	2448 (2 + 2)	2433 (2 + 2)	ites		V <sub>50</sub> Protection Ballistic Limit, Merit fps Ratin
1.20	1.24	1.21	1.28	1.25	1.24			Merit Rating
Some face cracking.	ہا Slight edge front ہو spall.	Slight cracking.	Some front cracking and separation at bondline.	Some front cracking.	1.24 Slight face cracking.			Remarks

(Continued)

bonded)

	A-2 Wel (Ha	A-l We] (Ha			55C 2 2	530	DN	IFI	490	<b>ITIAL</b> รู้ คุ	45с в-	51C G-			Code Co	
	Weld overlay (Hardex 52 on	Weld overlay (Hardex 45 on			J-N(XE) (Explosively clad and rolled)	J-N(XC) (Explosively clad and rolled)			G-K-L-N	G K-L-N	E-A-E-2	G-J-B-13			Da Composite 1	
	1500 F A) Glycol- Water No temper	1500 F A)Oil 300 F			1500 F oil 250 F (2)	1500 F 0i1 250 F (2)			1475 F Water 350 F	1600 F 0il 350 F	1500 F Water 250 F (2)	1600 F Oil 350 F			Dallistic Test Results of Composites Tested With Areal Layer Thickness Heat Thickness, Density, Proportions, % Treatment* inch lb/ft <sup>2</sup> Front 2 3 Rear	
*First li third li **The hard	0.548	0.525			0.613	0.552			0.550	0.590	0.542	0.567			st Results ( Thickness, 1 inch	
st line = au nd line = ter hardnesses d	ĩ	21.2	Weld		24.8	22.3			22.2	23.9	22.0	22.9	<u>Laboratory</u>		of Compos Areal Density, <u>lb/ft</u> 2	
austenitizing temperature; tempering temperature. s of the intermediate laye	45	<b>4</b> 5	d Overlayed		50	50	Explosively		15 30 30	20 25 25	25 20 30	20 25 25			sites Tested Layer Thickn Proportions. Front 2 3	
temper peratur rmediat	55	55	and Rolled	Table	50	50	Clad	Table	25	30	25	30	Roll-Bonded 4-Laver	Table		
Secol rs of		55.0	Plate	X-E	58.0	58.0	<b>Plate Composites</b>	· X-D	63.0 57.5 53.	64.0 55.5 52	54.0 50.5 54	64.0 55.0 52	Plate	×-C	Caliber 0.50 AP M Plate Hardness, RC** Front 2 3 R	
ine = tric	2.5	50.0	Composites		51.0	47.0	tes		.5 53.0	52.5 52.0	54.0 39.5	52.0 40.0	Composites		AP M2 Projec ess, V50 Ball Ball	
quenching medium; omposites and quadcomposites	2296 (2 + 2)	2351 (1 + 1)			2396 (1 + 1)	2396 (1 + 1)			2447 (1 + 1)	2440 (2 + 2)	2330 (1 + 1)	2337 (2 + 2)			2 Projectiles at 0° Obliquity (U) V50 Protection Ballistic Limit, Merit ear fps Rating R	,
1; 1;	1.22	1.29			1.19	1.24			1.30	1.24	1.25	1.22			<u>Obliqui</u> Merit Rating	
ites	Some front cracking; plate fractured after four rounds.	Some front cracking and back spalling.			Slight face cracking.	Slight face cracking.	-67		Cracking and spalling.	Spalling encountered at 2899 fps.					<u>ty (U)</u> Remarks	

- - .-\*-----

141 (Q

I

**\*\*Number** of partials and completes in the average.

\*First line = austenitizing temperature; second line = quenching medium; third line = tempering temperature.

ab	
le	
ă	

Contraction of the second state of the statement of the

н

Ballistic Test Results on Composites Tested with Caliber 0.50 AP M
iliber (
er 0.50 AP M2 Pi
15
? Projectiles at 45 <sup>0</sup>
<sup>9</sup> Obliquity (U)

66E	67F-1	<b>DNFIL</b> 67F-2	DENT	67D-2	Code
20-21	-1 22-23	-2 22-23	-1 22-23	-2 22-23	e Composite
1525 F 0il 300 F	1500 F 0il 300 F	1500 F Oil 300 F	1500 F Oil 300 F	1500F 0il 300 F	Heat Le Treatment*
0.501	0.427	0.401	0.354	0.299	Thickness, inch
20.2	17.2	16.2	14.3	12.0	Areal Density, 1b/ft <sup>2</sup>
50	50	50	50	40	Layer Thickness <u>Proportions, %</u> Front Rear
50	50	50	50	60	nickness ions, % Rear
59.5	59.0	60.0	60.0	60.0	
49.0	51.0	51.0	51.0	50.5	Plate Hardness, Rc Front Rear
>3162	≈3199	2780 (2 + 2)	2643 (3 + 3)**	< 2188	V50 Protection Ballistic Limit, fps
}	71.20	1.08	1.16	<1.14	Merit Rating
ł	Front cracking.	Front cracking and back spalling.	Front cracking and <b>X</b> front and back <b>E</b>	Front cracking and front and back spalling.	Remarks

l	

•

्य हिन्दा न हिंदी जोवा विविधियाँ दिन हो ह

İ.

(Continued)

AN STREET

GZ	FJ 2	3	E2	SECR	ET 8	C2	B2	A2	Al	Code	
2 Intermediate temper at 1100 F.	2 Same as Al then treated at -320 F and at 275 F.	3 Same as Al but front face not touched.	2 Same as Al but front face only shot- blasted.	3 Same as Al bu: rear face not touched.	2 Same as Al but rear face only shot- blasted.	2 Same as Al but not tempered.	2 Same as Al but ground after hardening.	2 Same as Al but delayed 1 day before tempering.	<pre>l Base—ground, then hardened, tempered immediately.</pre>	le <u>Variable</u> A.	
1500 F Oil 1100 F Air 1500 F (f	1500 F Oil 275 F -320 F 275 F	<b>1500 F</b> Oil 275 F	1500 F Oil 275 F	1500 F Oil 275 F	1500 F Oil 275 F	1500 F Oil	1500 F Oil 275 F	1500 F Oil 275 F	1500 F 011 275 F	Treatment* Effects of	4
0.260 (flash)	0.257	0.262	0.264	0.264	0.263	0.260	0.310	0.259	0.260	inch Miscellaneous	
10.50	10.40	10.55	10.60	10.60	10.60	10.50	12,50	10.45	10.50		Areal
50 50	50 50	55 <b>45</b>	50 50	50 50	40 60	50 50	50 50	55 45	50 50	<u>lb/ft<sup>2</sup></u> Front Rear Processing Variables	Layer Layer Areal Proportions, Hardne Ro
60.0	0.0	57.0	58.0	55.0	61.0	61.5	60.0	61.0	<b>60.</b> 0	Front on Comp	Plate 9, Hardness, Ro
50.0 <2231	51.0 2445 (3+3)	50.5 2510 (2+2)	53.0 2424 (3+3)	40.0 ?488 (3+3)	51.0 2552 (3+3)	50.0 2579 (2+2)	49.0 2526 (3+3)	51.0 2554 (3+3)	50.0 2483 (2+2)**	Rear         fps         Rat           site         20-21 (Pack 66G)	Ba
31 <1.34	⊦3) 1.48	10 1.50 +2)	24 1.45 +3)	38 1.49 +3)	52 1.52 +3)	Ŭ	26 1.35 -3)	54 1.54 +3)	33 1.50	Pack 66G)	1
<pre>1 Stopped testing after 4 rounds</pre>	-	) Some rear cracking and spalling.		) Slight front cracking. SECRE		Some rear spalling.	Slight rear spalling.	Bad front and rear cracking; spalling and separation at bond.	) Slight rear cracking.	Remarks	

日本はにある。 ちょうがい しょうけん あいまたがい しつ

Table XII

客户是不可见。 中国的是一些,在是是一种时间没有这些是一些认识的中心。因为这些这些时候也可以是是是中国的资源,并且

58C Shot-peened rear 1500 F 0.305 12.3 70 face. 0i1 250 F (2)	57C Shot-peened front 1500 F 0.303 12.2 face. 0il 250 F (2)	56C Basenot shot- peened. 0il 250 F (2)	B. Shot-Penning Experiments on Composite 9-10 (Pack 65G)	G3 Intermediate temper 1500 F 0.258 at 1290 F. 0i1 Air 1500 F (flash) 0i1 275 F	Heat Thickness, Code Variable Treatment <sup>*</sup> inch
1500 F 0.305 12.3 Oil 250 F (2)	1500 F 0.303 0i1 250 F (2)	1500 F 0.304 0il 250 F (2)	B.	te temper 1500 F 0il 1290 F Air 1500 F (flag 0il 275 F	Heat Treatment*
F 0.305 12.3 F (2)	F 0.303 F (2)	F 0.304 F (2)		F F F (flag	
0.305 12.3	0.303	0.304	Shot-Penning	0.258 'lash)	Thickness, inch
	12.2	12.	E		•
7		N	Experimen	10.40	Areal Density, 1b/ft <sup>2</sup>
0	60	50	ts on (	50	Lay Thic Propon Front
30	40	50	omposi	50	Layer Thickness Proportions, & Front Rear
62.0	66.0	62.0	te 9-1(	61.0	11211
56.5	53.0	52.0	) (Pack	53.0	Plate Hardness, RC Pront Rear
2716 (2+2)	2707 (3+3)	2679 (2+2) **	65G)	2463 (3+3)	V50 Protection Ballistic Limit, fps
1.48	1.47	1.46		1.49	<b>Merit</b> Rating
Rear plate crackin and spalling.	Rear plate cracking and spalling.	Rear plate cracking and spalling.		Some front cracking and spalling	Remarks
	2716 1.48 (2+2)	<pre>2707 1.47 Rear plate cracking (3+3) and spalling. 2716 1.48 Rear plate cracking (2+2) and spalling.</pre>	2679 1.46 (2+2)** 2707 1.47 (3+3) 2716 1.48 (2+2)	<pre>:679 1.46 Rear plate cracking :+2)** and spalling. 707 1.47 Rear plate cracking 3+3) 1.47 and spalling. 716 1.48 Rear plate cracking 2+2) and spalling.</pre>	<pre>1463 1.49 Some front cracking and spalling (3+3) 1.46 Rear plate cracking (679 1.46 Rear plate cracking (+2)** 1.47 Rear plate cracking 3+3) 1.47 Rear plate cracking 3+3) 1.48 Rear plate cracking 2+2) 1.48 Rear plate cracking</pre>

\*First line = austenitizing temperature; second line = quenching medium; third line =
 tempering temperatur
 \*\*Number of partials an( )mpletes in the average.

ompletes in the average.

Table XII (Continued)

Ballistic Test Results on Differently Processed Production Composites Tested With Caliber 0.30

I						CON	IFIDE	:NTIA	L						
1	6 7 <b>дв</b> -5	67AB-8	67AB-4	6 7AB-3		66 <b>EE</b>	66 <b>ED</b>	66 <b>BC</b>	66EB	66 E A			Code	Ball	
	1475 F Oil (3 cycles) 300 F -320 F 300 F	1475 F O1.: 300 F	1600 F 0il (3 cycles) 300 F -320 F 300 F	1600 F Oil (3 cycles) 300 F		1500 F Glycol-water 350 F	1500 F Glycol-water 300 F	1500 F Glycol-water 275 F (4 hr)	1500 F Glycol-water 275 F + 275 F	1500 F Glycol-water 275 <del>2</del>			Heat Treatment*	Ballistic Test Resul	
	0.633	0.633	0.636	0.636	Effects of ]	0.530	0.534	0.538	0.535	0.537	Ef		Thickness, inch	ts on Diffe	
	25.7	25.7	25.8	25.8	Rapid Heat	21.4	21.5	21.7	21.5	21.6	Effects of 1		Areal Density, <u>lb/ft<sup>2</sup></u>	rently Pro	
1 1 1	<b>50</b>	50	50	50	Treatment	45	45	45	45	45	Tempering Variations		Layer Thickness <u>Proportions, %</u> <u>Front M Rear</u>	Results on Differently Processed Composites	
	50	50	50	ហា	Table on Comp	55	55	55	55	55	riatic	Table	kness <u>s, %</u> Rear	osite	Tal
(Continued)	62.0 (both ends	60.0 (both ends	60.0 (both ends	. n	able XIII-B Composite 22-23	57.5	59 <b>.5</b>	58.0	60.0	60.0	ons on Composite	le XIII-A	Plate Har R <sub>C</sub> Front M	s Tested With Caliber	Table XIII
	52.0 softer)	50.0 softer)	50.5 softer)	0.5 ofter)	(Pack	49.0	48.0	49.0	50.0	50.0	osite 20-21		dness <u>Rear</u>	th Calibe	
	2515 (1 + 1)	2528 (1 + 1)	2560 (2 + 2)	2456 (1 + 1)	67A)(Preliminary Tests)	2316 (2 + 2)	2283 (2 + 2)	2339 (3 + 3)	2367 (3 + 3)	2375 (2 + 2)**	21 (Pack 66E)		V <sub>50</sub> Protection Ballistic Limit, fps		
	1.22	1.23	1.24	1.19	7 Tests)	1.26	1.24	1.26	1.28	1.28			Merit <u>Rating</u>	ojectile	
	Plate not uniformly hardened. Some front and rear cracking.	Plate not uniformly hardened. Some rear cracking.	Plate not uniformly hardened. Some front and rear cracking.	Plate not uniformly hardened. Plate broke in half after six rounds.		Some rear cracking. 1-	Slight front and rear cracking.	Some front and rear cracking.	Slight front and rear cracking.	Some front and rear cracking.			Remarks	0.50 AP M2 Projectiles at 0 <sup>0</sup> Obliquity (V)	

### Table XIII (Continued)

# Ballistic Test Results on Differently Processed Composites Tested With Caliber 0.50 AP M2 Projectiles at 0° Obliquity (U)

-72 CO	Bond separation and plate cracking.	> 1.32	> 2707 (1 HP)	56.0 42.0	59.0	30	35 35	25.4	25	0.626 es)	1475 F Oil (3 cycles) 300 F 320 F	1	6-E-13 Lab Tri- com-
NFIDE	Plate not uniformly hardened. Some front and rear cracking and rear bond separation.	1.28	2650 (1 + 1)	60.0 56.042.0 (both ends softer)	60.0	30	35 <b>35</b>		26.1	0.64 <b>4</b> es)	1475 F Oil (3 cycles) 300 F :e	: 1475 F Oil (3 300 F	6-E-13 l Lab 0: Tri- 3 composite
NTIA	Some front cracking, back spalling, and bond separation.	1.33	2708 (2 + 2)	50.0	60.0	50	50		25.4	0.626 es)	1000 F Oil (3 cycles) 300 F		67AB-2
L	Some front cracking and back spalling.	1.36	2732 (2 + 2)	50.0	60.0	50	50		24.8	0.619 es)	1475 F Oil (3 cycles) 300 F		67AB-9
	Some front and rear cracking.	1.29	2621 (1 + 1)	50.0	<b>59.</b> 0	50	50		25.2	0.623 es)	1600 F 0il (3 cycles) 300 F 320 F 300 F	1	67дњ-7
	Remarks	Merit Rating	V <sub>50</sub> Protection Ballistic Limit, fps	Plate Hardness, R <sub>C</sub> Front M Rear		ckness ns, % <u>Rear</u>	Layer Thickness <u>Proportions, %</u> <u>Front M Rear</u>		Areal Density, <u>lb/ft</u> 2	Thickness, inch	Heat Treatment*	Trea	Code

\*First line = austenitizing temperature; second line = quenching medium; third line = tempering temperature (30 minutes unless otherwise noted). \*\*Number of partials and completes in the average.

feet law of

posite 300 F













Figure 6(C) Fragments recovered from a caliber 0.50 armor-piercing projectile that struck 0.636-inch-thick dual-hardness steel plate of Composite 22-21 at a velocity of 2387 fps (partial penetration). The front (hard) face comprised only 5 percent of the total plate thickness. Approximately X1.

P-7753A-1

I

. Internet

ومعاوده مراجعه والمعاد والأواد والمحاور والمحاور والمحاور والمحاور والمحاور والمحاور والمحاور والمحاور والمحاو

CONFIDENTIAL

-78-

Figure 6(C)

States and an and a state of the

「たいなからいな

おやいないたい

A UNCLASSIFIED B





















Figure 7

-

Complete-penetration behavior (top to bottom) of two caliber 0.50AP M2 projectiles during impact on 0.639-inch-thick dual-hardness steel plate of Composite 22-21. X1/2

Roll 1 Roll 2 -79-

UNCLASSIFIED

Figure 7A, B

UNCLASSIFIED Α

В



Roll 3 Roll 4

And subscriptions

i mariante

فسلطت خال

-80-

Figure 8A, B

of Composite 22-21. X1/2

**UNCLASSIFIED** 



Front face (58.0Rc) Α.



Rear face (53.0Rc) в.

Sec. Area

Figure 9(C) Composite D-3 (0.281-inch thick) Roll-bonded. Tested with caliber 0.30AP M2 projectiles at  $0^{\circ}$ obliquity. Merit rating = 1.41. X1/2

P-6760A-1 P-6760A-2

-81-

TATE AN ADVECTION AND ADDRESS OF A DESCRIPTION OF A DESCRIPTION OF A

Figure 9(C) A, B

i a an

-----41. 17. 1.

「ない」を通

### UNCLASSIFIED



A. Bicomposite G-11 (0.585-inch thick). Front spalling and separation at bondline caused by a poor bond and possibly enhanced by too great a difference between the hardnesses of the front and rear plates (64.0Rc and 42.0Rc).



B. Bicomposite J3-N3 (0.575-inch thick). Openhearth quality and rolled "cold." Rear face (52.0Rc). Note large back spalls.

Figure 10 Selected plate composites after being tested with caliber 0.50AP M2 projectiles at 0<sup>0</sup> obliquity. X1/3

**P-7498A-18 P-7498A-16**  -82-

Figure 10A, B

### **UNCLASSIFIED**



Composite J3-N3.

Figure 11 Bonds obtained in roll-bonded and hardened dualhardness composites. High-carbon steel is the top layer. Nital etch. X500.

18-553A-1 18-565A-1 18-549A-1 18--550A--1

### **UNCLASSIFIED**

-83-



A. Rear face (49.0Rc). Oil-quenched and tempered 0.578-inch-thick plate. Merit rating = 1.28.



B. Rear face (52.0Rc). Water quenched and tempered 0.577-inch-thick plate. Merit rating = 1.33.

Figure 12(C) Composites J3-N3 (open-hearth quality) after being tested with caliber 0.50AP M2 projectiles at 0 obliquity. X1/3

P-7498A-10 P-7498A-14

1 Contractor

Figure 12(C) A, B

-84-



Front face (60.0Rc) A.



Rear face (51.5Rc) в.

Figure 13(C) Tricomposite K-L-N (0.575-inch-thick) after being tested with caliber 0.50AP M2 projectiles at  $0^{\circ}$ obliquity. Merit rating = 1.25. X1/3

P-7498A-7 P-7498A-8

### -85--

Figure 13(C) A, B



A. Front face (60.5Rc)



B. Rear face (41.0Rc)

Figure 14(C) Tricomposite 6-E-13 (0.583-inch-thick) after being tested with caliber 0.50AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.25. X1/3

P-7498A-3 P-7498A-4

-86-

Figure 14(C) A, B

### CONFIDENTIAL



A. Front face (64.0Rc)



B. Rour face (40.0Rc)

Figure 15(C) Quadcomposite G-J-B-13 (0.567-inch-thick) after being tested with caliber 0.50AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.22. X1/3

P-7498A-1 P-7498A-2

-87-

Figure 15(C) A, B



18-554A-1 18-560A-1 18-554A-2 18-560A-2

**UNCLASSIFIED** 

-88-

Nital etch. X500.

low-carbon steel is the bottom layer (C and D).

Figure 16A, B, C, D

### UNCLASSIFIED



A. Tricomposite F-C-1 (0.580-inch thick). Front face was too soft (about 50Rc). Note cratering.



B. Tricomposite 6-E-13 (0.580-inch thick). Rear face was too soft (39.0Rc). Note petaling.

Figure 17 Selected plate composites after being tested with caliber 0.50AP M2 projectiles at 0<sup>o</sup> obliquity. X1/3

P-7498A-11 P-7498A-17

-89-

Figure 17A, B

and the Wester of the second second second

### UNCLASSIFIED

-344-1002203

1.1111

10.02 (10.05 - 10.01)

### UNCLASSIFIED



A. First production run. Composite 9-10.



B. Second production run. Composite 20-21.



C. Third production run. Composite 22-23.

Figure 18.

18. Typical bonds obtained in roll-bonded and hardened production dual-hardness plate composites. Highcarbon steel is the top layer. Nital and/or picral etch. X500.

18-487A-2 18-548A-1 18-605A-1

Figure 18 A,B,C

### UNCLASSIFIED

-90-








C. As-rolled.

D. As-rolled and hardened (oil-quenched).

Figure 22 Bonds obtained in 7/16-inch-thick plates of Composite 9-10 (Pack 65D). High-carbon steel is the top layer. Super picral etch. X500.

18-487A-1 18-487A-3 18-487A 18-487A-2







A. As-bonded Composite J-N(XA) (rear view). X1/4.

B. As-bonded Composite J-N(XB) (rear view). X1/4.

### ····

C. End view of explosively clad plate composite (note slight transverse bowing).

Figure 23 Appearance of 0.32-inch-thick explosively clad (not subsequently rolled) plate composites.

P-6902A-1 P-6902A-2 P-6902A-3

Support States

UNCLASSIFIED

Figure23A, B, C



A. Front face (59.0Rc)



B. Rear face (51.0Rc)

1 shintered

and Rain

Figure 24(C) Composite J-N(XB) (0.302-inch thick). Explosively clad but not rolled. Tested with caliber 0.30AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.38. X1/3

P-7691A-1 P-7697A-2

Figure 24(C) A, B

### CONFIDENTIAL

-96-



A. Composite J-N(XA) explosively clad (0.32-inch thick) and unhardened.



C. Composite J-N(XC) explosively clad (0.88-inch thick), rolled, and hardened.



B. Composite J-N(XA) explosively clad (0.32-inch thick) and hardened.



D. Composite J-N(XE) explosively clad (1.63-inch thick), rolled, and hardened.

Figure 25 Bonds obtained in explosively clad and explosively clad and rolled dual-hardness composites. Highcarbon steel is the top layer. Nital etch. X500.

18-566A-1 18-566A-2 18-566A-3 18-566A-4

~97-

## UNCLASSIFIED

Figure 25A, B, C, D



A. Front face (58.0Rc)



B. Rear face (47.0Rc)

Figure 26(C)

Composite J-N(XC). (0.552-inch thick). Explosively clad and rolled. Tested with caliber 0.50AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.24. X1/3

a a construction of the state o

P-7498A-5 P-7498A-6

Figure 26(C) A, B

#### **CONFIDENTIAL**

-----



A. Front face (58.0 R<sub>C</sub>)



### B. Rear face (48.0 $R_{\rm C}$ )

Figure 27(C). Composite J-N(XF-1) (1-1/2-inch thick). Explosively clad but not rolled. Tested at AMRA with 14.5 mm API BS-41 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.11. X1/3.

AMRA Photographs

-

-99-

Figure 27(C) A,B

### CONFIDENTIAL



a construction enterior

B. Covered-electrode weld overlay. (Hardex 52)

Figure 28. Bonds obtained in weld-overlayed and rolled dualhardness steel plate composites. Weld metal is the top layer. Nital etch. X500.

Figure 28 A,B

and a management of the second s

18-488A-9 18-556A-1

-100-

UNCLASSIFIED



A. Weld overlay 5B. Hardex 52 on Steel N (0.323-inch thick). Tested with caliber 0.30AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.44.



B. Weld overlay A-1. Hardex 45 on Steel A (0.525-inch thick). Tested with caliber 0.50AP M2 projectiles at  $0^{\circ}$  obliquity. Merit rating = 1.29.

Figure 29(C) Selected weld-overlayed and rolled plate composites. Front faces.  $\frac{\chi_{1/2}}{-101-}$ 

P-7690A-2 P-7690A-1

CONFIDENTIAL

Figure 29(C) A, B





A. Good bond obtained in the first experiment (1-3/4inch-thick slab of Composite 5-N. High-carbon steel is the top layer. Nital-picral etch. X500.



← Lack of bond ← Separating compound ← Lack of bond 「東京市ははないないです。」というないのでは、「東京の日本のである」

- B. Lack of bonding obtained in the second experiment (2-1/2-inchthick slab of Composite 4-N). High-carbon steel is the double insert. Unetched. X1.
- Figure 31. Bonds obtained in initial cast-cladding experiments.

UNCLASSIFIED

-103-

18-488A-8 P-6781A-1

Figure 31A, B



Figure 32 Mechanical-test specimens (macroetched) initially evaluated to measure the bond strength and fracture characteristics of composite steel armor. Top row (left to right): 0.505-inchdiameter tension specimen, three Charpy V-notch impact specimens, 0.4- and 0.7-inch-diameter compression specimens, and 0.20-inch-diameter through-thickness tension specimen (with weldedon grip ends). Center (top to bottom): notched edge-bend specimen, guided-bend specimen, sheartension specimen, sheet-type tension specimen, and notched plate-type tension specimen. X1/5.

-104-

**UNCLASSIFIED** 

بالغرية فئسي

P-6685A-2

1

(NYYAN)

Figure 32

11.11.2.1 11.2.7.2.2.1 「「「「「「「「「「」」」」」」

日本の読み



A. Back spalls in 0.305-inch-thick plate (Composite 9-10, Pack 65K).



B. Excellent rear-face behavior in 0.290-inch-thick plate (Composite 20-21, Pack 66B).

Figure 33. Rear view of plate composites ballistically tested with caliber 0.30 AP M2 projectiles. About X2/3.

**P-7112A-2 P-7112A-1**  UNCLASSIFIED



A. Excellent performance. Note how cracks are arrested by the rear plate. X1/3. AMRA photograph.



- B. Back spall (see Figure 33A). High-carbon steel is the top layer. X5.
- Figure 34. Macroetched cross-sectional views of projectileimpacted plates of Composite 9-10.

19856 18-606A-1

7 SHE -\$217

3

Figure 34A, B

-106-

## UNCLASSIFIED

新加加**利用的现在分词的现在分词** 化乙基基苯乙基乙基基苯乙基 医外外的 化合金



A. Sketch.



B. Photograph (macroetched specimen). X2.

Figure 35. Shear-compression specimen (full plate thickness).

-107-

UNCLASSIFIED

P-7798A-1

.

Figure 35 A,B

54-10-202



ter la site ÷

2 7

. 11 22 -

Ē

in the second seco

, incast, 8 4 1 1

n a de tot

I l

STATEMENTS 

----

ł

L

on the second second

Unitates/rrph 1. Armor, stael - dual-hardness 2. Composite anterials 3. Ballistic testing 1. Nanganello, Samuel J. 11. Carter, George C.	<pre>III. Contract Da-19-666-MC-136(X) Of 19-666-MC-1385(X) Df Project IV. D/A Project ICO2401A328 7. AMCME Code 7. 5025.11.294</pre>		(MCLASSIFIED 1. Armor, steal - dual-hardness 2. Composite materials 3. Balhistic testing		11. Carter, George C. 111. Contract DA-19-066-MC-336(X) 01-19-066-D6-01885(X) 19. D/A Project V. AMCD6 Code V. AMCD6 Code 5025.11.1256
107 30. MBUR (U) - MBUR (U) - MBUR (U) - appendix - 37 108 pp - appendix - DG Code 5025.11.24,	(U) The U. S. Arry Materials Research Agancy sponeozed a research program to develop and optimize hightweight heat-treatable composite I steel armos for protection against slightweight heat-treatable composite I steel armos for protections. The effort was also d at 0.50 armos armos materials with a neutr rating of 1.5 or greater that could be produced in compercial quarkities are accelered armos- composition armos-processing development studies that ware conducted during the one-processing development studies that ware conducted during		AD C. 5. Arry Materials Measured Agency Matericon, Massachustta 02172 Materion, Massachustta 02172 DEVELOPMENT OF EXAL-TENED COMPOSITE STELL ANON (U) - DEVELOPMENT OF EXAL ANON (U) - DEVELOPMENT OF EXAL ANON (U) - DEVELOPMENT OF EXAL ANON (U) - DEVELOPMENT	Technical Merort ANGN CK 66-C0-73(7), July 1967.108 pp - appendix - iilus - tables, D/A Froject ICO24401A328, ANCHS Code 5025.11.254, Secret Report, Contract DM-19-066-ANC-336(X); 01-12-066-D6-01805(X)	(0) The U. S. Anny Mcterials Research Agency sponsored a research program to develop and optimuse lightnessight hand-tructestar composite I seed armor for protection against calibar 0.10 and 0.50 armor- plarching projections. The affort was alsond at the production of protected in comparish quark the production of specific the armor comparities that respect descripts armor-compatibion and armor-processing development studies that were conducted during the one-pest.
UNCLASSIFIED 1. Armor, areal - dual-hardness 2. Composite materials 3. Ballistic testing 1. Manganello, Samuel J. 11. Carter, George C.	<pre>III. Contract Dav19-066-Mac - 36(%) Dav19-066-58-01885(%) TV. D/A Project TV. D/A Project V. AMCMS Code V. AMCMS Code V. S025.11.294</pre>		UMCLASSITIED 1. Armor, stee: - Armor, stee: - Guul-bardness 2. Composite materials 3. Ballistic testing	I. Manganello, Samuel J.	<pre>11: Contract 11: Contract 0-19-06-MC-336(X) 0-19-06-MC-336(X) 17. P/A Project 17. 2004401A33B V. ANCMS Code V. ANCMS Code 5025.11.394</pre>
A. Arry Materials Research Agency Accession No. ettom, Massachate Research Agency Working of EMA-THEATED CONOSTIE STEEL ANNO. (U) - Wald J. Mangaulto and George C. Catter, ted Stess Stesl Copportion. Applied Research Laboratory, rowille, Fennsylvania 15166. Applied Research Laboratory, near Report Anna CH 66-08/3(7). July 1967.108 pp - appendix - u - tables. D/A Project 10034401A319. AMONG Ceds 5025.312.294, at E Maport, Contract DM-19-066-AMC-316(X); 01-19-066-D6-01385(X)	(0) The U.S. Any Material Reservable Agency produced a resear. In program & develop and orialise lightwight hard-treatable corports I stand armor for protection against culture 0.0 and 0.50 arm r- produced in commercial quarks and at the production of armor materials with a marit rating of 1.5 or greater that could be produced in commercial quarks in noderate cost on estimating quipment. The present final report describes armor-composition and armor-processing development studies that ware conducted during the one-year contract.	Ioting Distance The State	ADACTIV MALARIALS MARANCY ACCRRSION NOACCRRSION NOACCRRSION NOACCRRSION MALARCHY, MALARCHY, MALARCHY, MALARCHY, MALARCHY, MALARCHY, MALARCHY, CATLER, ANNON (U) - DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA, ANNON (U) - DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA, ANNON (U) - DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA DATALOPHATT OF TAXA-THURTAD CONTONITY FILLEA DATALOPHATTAD FILLEA DATALOPHATTAD FILLEA MALARCHY, PRIMARYANIA 13146		(0) The U. S. Array Materials Basereth Agency spontosed a research program to develop and optimize lightweight here-treatable composite I staal arrow for protection symine calibar 0.30 and 0.30 and 0.30 and 0. placeding projections. The affort was aised at the production of particular projections with a merit rating of 1.5 or graver that could be produced in comercial quantities are accounted on to a produce in comparison produced in comercial quantities are accounted on the production produced in comercial quantities are accounted are composition and atmorprocessing development studies that ware conducted during the one-year contract.

1.1

UNCLASSIFIED Security Classification							
DOCUMENT CONTROL DATA - R&D							
(Security elesettication of title, body of abstract and indexing annotation must be encored when the evenall report to classified)							
1. ORIGINATING ACTIVITY (Composets suther)		28 REPORT SECURITY CLASSIFICATION					
United States Steel Corporation		Secret					
Monroeville, Pennsylvania 1514	Applied Research Laboratory Monroeville, Pennsylvania 15146						
I REPORT TITLE	·						
Development of Heat-Treated Com	posite Steel	Armor	(11)				
bevelopment of Meda fredera composite seeer nimor (o)							
4 DESCRIPTIVE NOTES (Type of report and Inclusive dates)							
Final Report - May 19, 1966 to May 19, 1967							
S AUTHOR(S) (Last name. first name, initial)							
Manganello, Samuel J. and Carte	r, George C.						
A REPORT DATE	70. TOTAL NO. OF F		75. NU. OF REPS				
July 7, 1967	108		19				
BA. CONTRACT OR BRANT NO.	SA ORIGINATOR'S R	EPORT NUM	والمستجهد والمتحج المتحج والمستخرج والمستخرج والمستجد المستجد المستجد المستجد المستح				
DA-19-066-AMC-336(X)							
OI-19-066-D6-01885 (X)	AMRA CR 6	6-08/3	(F)				
D/A 1C024401A328							
AMCMS Code 5025.11.294	Sb. OTHER REPORT	NO(5) (Any	other numbers that may be assigned				
AFICER CODE 5025.11.254	ARL Proje	ct No.	39.018-026				
10. AVAILABILITY/LIMITATION NOTICES In addit	ion to secur	ity red	uirements which				
apply to this document and must	apply to this document and must be met, it may be further distributed						
by the holder only with specific U. S. Army Materials Research Ag	prior appro	val of	Commanding Officer,				
E SUPPLEMENTARY NOTES	U. S. Army.		vity 02172 ials Research				
	Agency						
			nusetts 02172				
13. ABSTRACT (U) A research program w							
lightweight heat-treatable compo	site steel a	rmor fo	protection				
against cal 0.30 and 0.50 AP M2							
ical, and ballistic evaluations							
(1) low-alloy (Ni-Cr-Mo) steels with about 0.55% C (front face) and $0.30\%$ C (roor face) motally regionally bonded strength in layor thick							
0.30% C (rear face) metallurgically bonded strongly in layer-thick-							
ness proportions of about 50% front-50% rear (cal 0.30 plates) or $40\%$							
front-60% rear (cal 0.50 plates) and heat-treated by quenching and tempering to hardnesses of about 60 $R_{\rm C}$ (front) and 50 $R_{\rm C}$ (rear)							
exhibited merit ratings of about 1.4; (2) higher merit ratings were							
obtained against cal 0.30 projectiles than against cal 0.50 projec-							
tiles; (3) higher merit ratings were obtained in production plates							
than in laboratory plates; (4) multilayer composites, although gener-							
ally tougher, were no better than 2-layer composites in resistance to							
penetration by AP projectiles, and (5) a shear-compression specimen							
effectively measured the bond strength of dual-hardness steel plate							
composites. Seven production-size lots of roll-bonded dual-hardness steel armor have been made on existing facilities. Several large							
plates were supplied to AMRA. Production controls necessary to meet							
(or approach) the requirements i	n Specificat	ion MTT	-S-460991 WORD				
determined. (Authors)	" obectricar	TOU MII	-PADANN METE				
	ruecermined, (Authors)						
UD . Sonn. 1473							
	_		JASSIFIED				
		300	urity Classification				

•

.....

ì

t

-----

States (

-----

Į

111 - \_ ---

......

Security Classification	

4. HIY HOADS		Concession of the local division of the loca	KA		K B		KC.	
KEY WOADS		ROLE	WT	ROLE	W۳	ROLE	WT	
Armor, steeldual-hardness Composite materials Ballistic testing Armor, lightweight Ballistic performance Steel-plate composites								
INSTR	UCTIONS	L	L					
1. ORIGINATING ACTIVITY: Enter the name and address	imposed b	y security	classifi	cation, u	sing stan	dard state	mente	
of the contractor, subcontractor, grantes, Department of De- fense activity or other organization (conporate author) insuing the report.				rs may of	tain cop	ies of this		
2. REPORT SECURITY CLASSIFICATION: Enter the over-	4	port from		heat and	dinamin	tion of th		
all security classification of the report. Indicate whether "Restricted Date" is included. Marking is to be in accord-	(2) "Foreign announcement and dissemination of report by DDC is not authorized."							
ance with appropriate security regulations.	(3) "	U. S. Gov	ernment directiv	agencies from DDC	may obta	in copies of		
25. GROUP: Automatic downgrading is specified in DoD Di- rective 5200, 10 and Armed Forces Industrial Manual. Enter	this report directly from DDC. Other qualified DDC users shall request through							
the group number. Also, when applicable, show that optional markings have been used for Group 3 and Group 4 as author-	() (A) (() () () () () () () () () () () () (							
ized,		(4) "U. S. military agencies may obtain copies of this report directly from DDC. Other qualified users						
3. REPORT TITLE: Enter the complete report title in all cupital letters. Titles in all cases should be unclassified.	shall request through							
If a meaningful title cannot be selected without classifica-	(5) "All distribution of this report is controlled. Qual-							
tion, show title classification in all capitals in parenthesis immediately following the title.		All distribution of this report is controlled. Qual- lied DDC users shall request through						
4. DESCRIPTIVE NOTES: If appropriate, enter the type of	······································							
repurt, e.g., interim, progross, summury, annual, or final. Give the inclusive dates when a specific reporting period is covered.	If the report has been furnished to the Office of Services, Department of Commerce, for sale to the cate this fact and enter the price, if known					ce of Tec the publi	hnical c, ind	
5. AUTHOR(S): Enter the name(s) of author(s) as shown on			-	-		itional exp	plana	
or in the report. Enter last name, first name, middle initial. If military, show rank and branch of service. The name of		11. SUPPLEMENTARY NOTES: Use for additional explana- tory notes.						
the principal author is an absolute minimum requirement.		12. SPONSULLING MILITARY ACTIVITY: Enter the name of the departmental project office or laboratory sponsoring (paper						
6. REPORT DATE: Enter the date of the report as day, month, year; or month, year. If more than one date appears	ing for) the research and development. Include ad			e address	iddress.			
on the report, use date of publication.	13. ABSTRACT: Enter an abstract giving a brief and summary of the document indicative of the report, even							
7a. TOTAL NUMBER OF PAGES: The total page count should follow normal pagination procedures, i.e., enter the number of pages containing information.	it may also appear elsewhere in the body of the technical re- port. If additional space is required, a continuation sheet si be attached.					al re-		
76. NUMBER OF REFERENCES. Enter the total number of references cited in the report.	It is highly desirable that the abstract of classified rep be unclassified. Each paragraph of the abstract shall end w							
Sa. CONTRACT OR GRANT NUMBER: It mp/ropriate, enter the applicable number of the contract or grant under which the report was written.	an indication of the military security classification of the formation in the paragraph, represented as (TS). (S), (C), There is no limitation on the length of the abstract.				he in- ), er (i			
8b, 8c, & 8d. PROJECT NUMBER: Enter the appropriate	ever, the						. ноч	
military department identification, such as project number, subproject number, system numbers, task number, etc.	14. KEY	WORDS:	Key word	la are tec	hnically	menningfu	al term	
9a. ORIGINATOR'S REPORT NUMBER(\$): Enter the offi- cial report number by which the document will be identified and controlled by the originating activity. This number must be unique to this report.	14. KEY WORDS: Key words are technically meaningful to or short phrases that characterize a report and may be use index entries for cataloging the report. Key words must be selected so that no security classification is required. Id flore, such as equipment model designation, trade name, m project code mane, excernible location, may be used as in					ibe Identi milit		
95. OTHER REPORT NUMBER(S): If the report has been assigned any other report numbers (either by the originator or by the sponsor), also enter this number(s).	project code name, geographic location, may be used as key words but will be followed by an indication of technical cor text. The assignment of links, rules, and weights is option						con-	
10. AVAIL ABILITY/LIMITATION NOTICES: Enter any lim-								

1.

UNCLASSIFIED Security Classification an stated at

erica Bellada 10

1. Newsler

Ξ



#### DEPARTMENT OF THE ARMY US ARMY RESEARCH, DEVELOPMENT AND ENGINEERING COMMAND ARMY RESEARCH LABORATORY ABERDEEN PROVING GROUND MD 21005-5066

AMSRD-ARL-O-IO-SC (APG) (380)

14 October 2005

MEMORANDUM FOR SEE DISTRIBUTION

SUBJECT: Distribution Statement - Ballistic Research Laboratories Memorandum Report No. 1409

1. Reference: Ballistic Research Laboratories Memorandum Report No. 1409, "Estimated Incapacitation Probabilities of Caliber .14 Bullets" by Chester Grabarek, Anthony Ricchiazzi, and Dennis Dunn, June 1962, UNCLASSIFIED, AD no. 331651.

2. Subject matter experts and the Army Research Laboratory Security/CI Office have determined that the subject report may be released to the public. Request that you mark all of your copies of the document with the following distribution statement:

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION IS UNLIMITED

3. Please direct your questions to Mr. Douglas J. Kingsley, telephone 410-278-6960.

CONSTANCE L. BERRY // Team Leader Security/CI Office

-							
REQUES	DATE 28 October 2005						
For use of this form, see AR 380-5; the proponent agency is OACSI.			FILE				
	M						
ATTN: DTIC-BCS	CAL INFORMATION CENTER MAN ROAD, SUITE 0944	FROM: (Include ZIP Code) U.S. ARMY RESEARCH LABOR ATTN: AMSRD-ARL-O-IO-SC ABERDEEN PROVING GROUN					
<ul> <li>THE DOCUMENT(S) DESCRIBED BELOW HAS/HAVE BEEN REVIEWED FOR REGRADING AND ACTION HAS BEEN TAKEN AS INDICATED. APPROPRIATE ACTION SHOULD BE TAKEN TO MARK YOUR COPIES AND NOTIFY ALL RECIPIENTS TO WHOM ADDITIONAL DISTRIBUTION WAS FURNISHED IN ACCORDANCE WITH AR 380-5. DOCUMENTS CONCERNING THIS SAME SUBJECT SHOULD BE REVIEWED FOR POSSIBLE REGRADING.</li> <li>REQUEST DOCUMENT(S) DESCRIBED BELOW BE REVIEWED TO DETERMINE WHETHER THEY CAN BE DOWNGRADED OR DECLASSIFIED AT THIS TIME. (Include justification in the "REMARKS" section of this form.)</li> <li>REQUEST APPROPRIATE CLASSIFICATION/REGRADING INSTRUCTIONS FOR DOCUMENTS DESCRIBED BELOW.</li> </ul>							
CONTROL NUMBER	CONTROL NUMBER (TYPE, FILE REFERENCE, UNCLASSIFIED SUBJECT OR SHORT TITLE, INDORSEMENTS, INCLOSURES)			ICATION/ NSTRUCTIONS			
				NEW			
AD 383 336	U.S. Army Materials Research Agency Fin CR 66-08/3(F), "Development of Heat-Trea S. J. Manganello and G. C. Carter, July 7, 1 Steel Corporation Applied Research Labora DA-19-066-AMC-336 (X). * SEE REMARKS ON REVERSE	ated Composite Steel Armor", by 1967, prepared by United States atory, Monroeville, PA under	C	U*			
PRINTED OR TYPED N CONSTANCE L. BE Team Leader Security/CI Office	AME AND TITLE OF OFFICER RRY	SIGNATURE CNitlance N. K	Berry				

r

.

------

#### REMARKS

This document is declassified in accordance with the Security Classification Guide for Armor Materials and Technology", U.S. Army Research Laboratory, 10 April 2002.

Subject matter experts and the Army Research Laboratory Security/CI Office have determined that this report may be released to the public. Request that you mark your copies of the document with the following distribution statement:

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION IS UNLIMITED.

#### ACTION TAKEN OR RECOMMENDED BY RECIPIENT

#### INSTRUCTIONS

1. Prepare sufficient number of copies to furnish one copy to each addressee of the original document and one copy for retention. Entries on form may be printed in ink.

2. Care will be taken to completely identify the document(s) being regraded to prevent error by the recipient. All inclosures being regraded will be accounted for. When covering document only is being regraded and there are inclosures (*classified or unclassified*) which are not being regraded, the symbol "n/c" will be entered in the OLD/NEW columns. The regrading form will contain unclassified information only. Short titles will consist of the first letter of each word in the subject or title except when a formal short title has been assigned.

3. The abbreviations authorized by DoD 5200.1-R and AR 380-5 will be used to indicate the old and new classifications and regrading instructions. Include declassification dates.

4. When the document(s) will be regraded upon the occurrence of an event, the classification will be followed by an asterisk (\*) and the event described at the bottom of the form or in the "REMARKS" section, above.

5. When the form is used as a request for review, the need for a lower classification for the document or documents will be shown.